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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Serial Number(s)

Software Version
Hardware Version

Non-Tested Variant

(See Section 1.11 Additional
Information)

Test Specification/Issue/Date
Test Plan

Start of Test

Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 3283 B25 B66 - KRD 901 892/2
Module 1 -E23F527361

Module 2 — E23F529480
CXP2021151/1 R21A984

Ri1C

KRD 901 892/1
KRD 901 892/11
KRD 901 892/21

FCC CFR 47 Part 2: 2023
FCC CFR 47 Part 24: 2023

General RA FCC Test Plan for AIR 3283 B25B66_H-2
02-July-2024
01-August-2024

Shashi Kiran Gangaraju
Vinodhini Chandrasekaran
KDB 971168 D01 v02r02
KDB 662911 D01 v02r01
ANSI C63.26-2015

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with and
FCC CFR 47 Part 2: 2023 and FCC CFR 47 Part 24: 2023. The sample tested was found to comply with
the requirements defined in the applied rules.

Test Engineer(s);

M A W

§hés:hi Kiran Gangaraju, Vinodhini €handrasekaran

This report has been amended to Issue 3 and should be read in place of Issue 2. This report has
been amended to correct the Declaration of Build Status
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1.2

BRIEF SUMMARY OF RESULTS

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 24 is shown below.

Specification Clause
Section | FCC CFR 47 FCC CFR 47 Part | Test Description Result
Part 2 24
21 21046 24.932 Maximum Peak Output Power and Peak to Average Ratio - Pass
Conducted
2.2 2.1049 24.238 (b) Occupied Bandwidth Pass
2.3 2.1051 24.238 (b) Band Edge Pass
2.4 2.1051 24.238 (a) Transmitter Spurious Emissions Pass
2.5 2.1055 24.235 Frequency Stability Pass
- 2.1053 24.238 (a) Radiated Spurious Emissions* Pass

Testing in this Report covers only B25 (1930 MHz -1995 MHz) and B2 (1930 MHz -1990 MHz).

For additional configurations and test cases not contained within this test report, refer to the
following report:
TUV SUD Document 75961458 Report 02 — FCC Part 27 — B66 (2110 MHz -2200 MHz)

* - Testing for Radiated Spurious Emissions are recorded in the following report:
FCC Part 24/27 — Intertek Test Report reference 2310419STO-101 AIR3283 FCC2427
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13 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.
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CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)

Config No Of RAT Carrier Bandwidth . Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) Channel position M | ¢y, e position T (MHz) Power (W) per per RDNB
(MHz) carrier connector
5 1932.5 1962.5 1992.5 60 32.74
1 10 1935.0 1962.5 1990.0 120 35.74
Sections 2.1, 2.2,
24 25 15 1937.5 1962.5 1987.5 180 37.50
N LTE 20 1940.0 1962.5 1985.0 240 38.75
25 5 1932.5 N/A 1992.5 60 32.74
1 10 1935.0 N/A 1990.0 120 35.74
Section 2.3 15 1937.5 N/A 1987.5 180 37.50
20 1940.0 N/A 1985.0 240 38.75
5 1932.5 + 1937.5 1960.0 + 1965.0 1992.5 + 1987.5 2X40W 2x30.96
2 10 1935.0 + 1945.0 1957.5 + 1967.5 1990.0 + 1980.0 2x 80W 2x33.97
Section 2.2 15 1937.5 + 1952.5 1955.0 + 1970.0 1987.5 + 1972.5 2x 120W 2x35.74
20 1940.0 + 1960.0 1952.5 + 1972.5 1985.0 + 1965.0 2x120W 2x35.74
5 1932.5 + 1937.5 N/A 1992.5 + 1987.5 2x40 2x30.96
2 ) LTE 10 1935.0 + 1945.0 N/A 1990.0 + 1980.0 2x80 2x33.97
Section 2.3 25 15 1937.5 + 1952.5 N/A 1987.5 + 1972.5 2x120 2x35.74
20 1940.0 + 1960.0 N/A 1985.0 + 1965.0 2x120 2x35.74
5 1932.5 + 1960.0 1945.0 + 1980.0 1965.0 + 1992.5 2x40 2x30.96
2 10 1935.0 + 1957.5 1945.0 + 1980.0 1972.5 + 1990.0 2x80 2x33.97
Section 2.4 15 1937.5 + 1955.0 1945.0 + 1980.0 1970.0 + 1987.5 2x120 2x35.74
20 1940.0 + 1962.5 1945.0 + 1980.0 1962.5 + 1985.0 2x120 2x35.74
5—15kHz SCS 1932.5 1962.5 1992.5 60 32.74
3 10 — 15 kHz SCS 1935.0 1962.5 1990.0 120 35.74
Section 2.1, 2.2,
24,25 15 — 15 kHz SCS 1937.5 1962.5 1987.5 180 37.50
N NR 20 — 15 kHz SCS 1940.0 1962.5 1985.0 240 38.75
25 5—15kHz SCS 1932.5 N/A 1992.5 60 32.74
3 10 — 15 kHz SCS 1935.0 N/A 1990.0 120 35.74
Section 2.3 15 — 15 kHz SCS 1937.5 N/A 1987.5 180 37.50
20 — 15 kHz SCS 1940.0 N/A 1985.0 240 38.75
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Carrier Frequency Configuration (MHz)

Config No Of RAT Carrier Bandwidth N Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) Channel position M| position T (MHz) Power (W) per per RDNB
(MHz) carrier connector
5— 15 kHz SCS 1932.5 + 1937.5 1960.0 + 1965.0 1992.5 + 1987.5 2X40W 2x30.96
4 10 — 15 kHz SCS 1935.0 + 1945.0 1957.5 + 1967.5 1990.0 + 1980.0 2x 80W 2x33.97
Section 2.2 15 — 15 kHz SCS 1937.5 + 1952.5 1955.0 + 1970.0 1987.5 + 1972.5 2x120W 2x35.74
20 — 15 kHz SCS 1940.0 + 1960.0 1952.5 + 1972.5 1985.0 + 1965.0 2x120W 2x35.74
5 — 15 kHz SCS 1932.5 + 1937.5 N/A 1992.5 + 1987.5 2x40 2x30.96
4 5 NR 10 — 15 kHz SCS 1935.0 + 1945.0 N/A 1990.0 + 1980.0 2x80 2x33.97
Section 2.3 25 15 — 15 kHz SCS 1937.5 + 1952.5 N/A 1987.5 + 1972.5 2x120 2x35.74
20 — 15 kHz SCS 1940.0 + 1960.0 N/A 1985.0 + 1965.0 2x120 2x35.74
5— 15 kHz SCS 1932.5 + 1960.0 1945.0 + 1980.0 1967.5 + 1992.5 2x40 2x30.96
4 10 — 15 kHz SCS 1935.0 + 1957.5 1945.0 + 1980.0 1972.5 + 1990.0 2x80 2x33.97
Section 2.4 15 — 15 kHz SCS 1937.5 + 1955.0 1945.0 + 1980.0 1970.0 + 1987.5 2x120 2x35.74
20 — 15 kHz SCS 1940.0 + 1962.5 1945.0 + 1980.0 1962.5 + 1985.0 2x120 2x35.74
2 ction 2.3 ) Enr | (g‘%g) ¥ 1932.5(LTE) + 1945.0(NR) N/A 1992.5 (LTE)+ 1980.0(NR) 4féB(T,\'IEF)Q)+ 3258&,:?;
gection 04 25 II:ITREZSO (gF?SAIX) * 1932.5(LTE) + 1950.0(NR) 1%%)_ éI(JE))+ 1992.5 (LTE)+ 1975.0(NR) 4fé|6(Tr\$F)e)+ 3&?&&'&?;
5 N/A N/A 1987.5 60 32.74
6 LTE 10 N/A N/A 1985.0 120W 35.74
Sections 2.1, 2.2, | 1
23.24 2 15 N/A N/A 1982.5 180W 37.50
20 N/A N/A 1980.0 240W 38.75
5 N/A N/A 1987.5 60 32.74
T NR 10 N/A N/A 1985.0 120W 35.74
Sections 2.1,2.2, 1
23.24 2 15 N/A N/A 1982.5 180W 37.50
20 N/A N/A 1980.0 240W 38.75
Sections 23,2.4_| ° 7| NRzo (OPEK) NIA N/A 10875 (TEN 107500R) | U@ | Sooim)
LTE-5M 64QAM
gection 04 2 leREe%S g:;;ndezg";1 (l;lngéZOM 1932.5 + 2120.0 1962.5 + 2155.0 1992.5 + 2190.0 62%(1"5%; 35;?&3;))*
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Carrier Frequency Configuration (MHz)

Config No Of RAT Carrier Bandwidth ch | ition M P W Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) annel position Channel position T (MHz) ower (W) per per RDNB
(MHz) carrier
connector
LTE 25 LTE-5M 64QAM
Band 25 + NR-20M 30(LTE) + 29.72(LTE)+
10 4 NR 25 QPSK Band 25 + 1932.5+1940.0+2140.0+212 1945.0+1980.0+213 1992.5+1985.0+2170.0+2 120(NR) + 35.74(NR)+
Section 2.1, 2.4 LTE 66 LTE 20 MHz QPSK 0.0 5.0+2175.0 190.0 80(LTE)+ 33.97(LTE)+
NR 66 B66 + NR 20 MHz 80(NR) 33.97(NR)
QPSK B66
LTE-5M 64QAM
11 LTE 2 60(LTE) + 32.74(LTE)+
. 2 Band 2 + NR-20M N/A N/A 1987.5 + 2190.0
Section 2.4 NR 66 OPSK Band 66 240(NR) 38.75(NR)
LTE-5M 64QAM
LTE 2 Band 2 + NR-20M 30(LTE) + 29.72(LTE)+
12 B NR 2 QPSK Band 2 + LTE N/A N/A 1987.5+1980.0+2170.0+2 120(NR) + 35.74(NR)+
Sections 2.1, 2.4 LTE 66 20 MHz QPSK B66 190.0 80(LTE)+ 33.97(LTE)+
NR 66 + NR 20 MHz QPSK 80(NR) 33.97(NR)
B66
5 1932.5 1962.5 1992.5 30 29.72
13 1 LTE 10 1935.0 1962.5 1990.0 60 32.74
Sections 2.1 25 15 1937.5 1962.5 1987.5 90 34.49
20 1940.0 1962.5 1985.0 120 35.74
5-15kHz SCS 1932.5 1962.5 1992.5 30 29.72
14 1 NR 10 — 15 kHz SCS 1935.0 1962.5 1990.0 60 32.74
Section 2.1 25 15 — 15 kHz SCS 1937.5 1962.5 1987.5 90 34.49
20 — 15 kHz SCS 1940.0 1962.5 1985.0 120 35.74
5 N/A N/A 1987.5 30 29.72
15 1 LTE 10 N/A N/A 1985.0 60 32.74
Section 2.1 2 15 N/A N/A 1982.5 90 34.49
20 N/A N/A 1980.0 120 35.74
5-15kHz SCS N/A N/A 1987.5 30 29.72
16 1 NR 10 — 15 kHz SCS N/A N/A 1985.0 60 32.74
Section 2.1 2 15 — 15 kHz SCS N/A N/A 1982.5 90 34.49
20 - 15 kHz SCS N/A N/A 1980.0 120 35.74
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Carrier Frequency Configuration (MHz)
Config No Of RAT Carrier Bandwidth ch | ition M P W Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) annel position Channel position T (MHz) ower (W) per per RDNB
(MHz) carrier
connector
5 1932.5 + 1960.0 1945.0 + 1980.0 1965.0 + 1992.5 2X30W 2x29.72
17 ) LTE 10 1935.0 + 1957.5 1945.0 + 1980.0 1972.5 + 1990.0 2x 60W 2x32.74
Section 2.1 25 15 1937.5 + 1955.0 1945.0 + 1980.0 1970.0 + 1987.5 2x 90W 2x34.49
20 1940.0 + 1962.5 1945.0 + 1980.0 1962.5 + 1985.0 2x120W 2x35.74
5—15kHz SCS 1932.5 + 1960.0 1945.0 + 1980.0 1967.5 + 1992.5 2X30W 2x29.72
18 5 NR 10 — 15 kHz SCS 1935.0 + 1957.5 1945.0 + 1980.0 1972.5 + 1990.0 2x 60W 2x32.74
Section 2.1 25 15 — 15 kHz SCS 1937.5 + 1955.0 1945.0 + 1980.0 1970.0 + 1987.5 2x 90W 2x34.49
20 — 15 kHz SCS 1940.0 + 1962.5 1945.0 + 1980.0 1962.5 + 1985.0 2x120W 2x35.74
19 LTE+NR | LTE 5 (64QAM) + 1945.0 (LTE)+ 30(LTE) 29.72(LTE)+
Section 2.1 2 25 NR 20 (QPSK) 1932.5(LTE) + 1950.0(NR) 1970.0(NR) 1992.5 (LTE)+ 1975.0(NR) +120(NR) 35.74(NR)
20 LTE + NR | LTE 5 (64QAM) + 30(LTE) 29.72(LTE)+
Section 2.1 2 2 NR 20 (QPSK) NIA NIA 1987.5 (LTE)+ 1975.0(NR) +120(NR) 35.74(NR)
21 LTE 25 LTE 5 (64QAM) + 1962.5 (LTE) + 1992.5 (LTE) + 30(LTE) 29.72(LTE)+
Section 2.1 2 +NR 66 | NR 20 (QPSK) 1932.5 (LTE) + 2120.0(NR) 2155.0(NR 2190.0(NR) +115(NR) 35.55(NR)
22 LTE 2 + LTE 5 (64QAM) + 30(LTE) 29.72(LTE)+
Section 2.1 2 NR 66 NR 20 (QPSK) NIA N/A 1987.5 (LTE)}+ 2190.0(NR) | 15\R) 35.55(NR)
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DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:

Multi standard AIR 3283 B25 B66 32Tx/32Rx

Manufacturer:

Ericsson AB

Model:

AIR 3283 B25 B66

Part Number:

KRD 901 892/1 With Antenna, Security Unlocked.
KRD 901 892/11** With Antenna, Security Locked
KRD 901 892/2* CAB-unit, Security Unlocked
KRD 901 892/21 CAB unit, Security Locked

Note*: Tested unit

Note**: This will be the marketed, sold unit

Hardware Version: R1C

Software Version: CXP 202 1151/1 R21A984

FCC ID of the product under test | TABAKRD901892

Intentional Radiators

RAT LTE NR SCS 15kHz

Frequency Range (MHz to MHz)
B25/n25

1930MHz -1995MHz

1930MHz -1995MHz

Frequency Range (MHz to MHz)
B2/n2

1930MHz -1990MHz

1930MHz -1990MHz

Frequency Range (MHz to MHz)
B66/n66

2110MHz -2200MHz

2110MHz -2200MHz

Conducted Declared Output
Power (dBm)

40dBm (10W)Max output power per
carrier

40dBm (10W)Max output power
per carrier

53,8dBm(240W)Max output power per
band

53,8dBm(240W)Max output
power per band

55dBm (320W )Max output power multi
band per Radio

55dBm (320W )Max output
power multi band per Radio

Antenna Gain (dBi)

B2/n2, B25/n25 is 23.7 dBi and B66/n66 is

23.7 dBi

Antenna Impedance(Q) 50

Total RF bandwidth (BW)

B25/n25 65MHz 65MHz
Total RF bandwidth (BW)

B66/n66 90MHz 90MHz
Total RF bandwidth (BW) B2/n2 60MHz 60MHz

Total RF bandwidth (BW)
multiband(B2/n2, B25/n25 +
B66/n66)

270 MHz(Both SRO and MRO)

270 MHz(Both SRO and MRO)

Maximum Opertional bandwidth
(BW) multiband(B25/B2, B66)

100 MHz(Both SRO and MRO)

100 MHz(Both SRO and MRO)

Supported Bandwidth(s) (MHz)
B2/n2, B25/n25, B66/n66

LTE: 5,10, 15,20MHz

NR: 5,10,15, 20MHz

Modulation Scheme(s) B2/n2,
B25/n25, B66/n66

LTE:QPSK, 16QAM, 64QAM, 256QAM

NR: QPSK, 16QAM, 64QAM,
256QAM

ITU Emission Designator B2/n2,
B25/n25

5MHz BW: 4M50W7D

5MHz BW: 4M48W7D

10MHz BW: 8M96W7D

10MHz BW: 9M28W7D

15MHz BW: 13M5W7D

15MHz BW: 14M2W7D

20MHz BW: 17M9W7D

20MHz BW: 19MOW7D

carrier
aggregation:37M7W7D(20MHz+20MHz)

carrier aggregation: BW:
38M7W7D(20MHz+20MHz)

ITU Emission Designator
B66/n66

5MHz BW: 4M48W7D

5MHz BW: 4AM48W7D

10MHz BW: 8M96W7D

10MHz BW: 9M28W7D

15MHz BW: 13M5W7D

15MHz BW: 14M2W7D

20MHz BW: 17M9W7D

20MHz BW: 18M9W7D

carrier aggregation:
37M7W7D(20MHz+20MHz)

carrier aggregation: BW:
38M7W7D(20MHz+20MHz)

Duplex mode:

FDD

FDD

COMMERCIAL - IN - CONFIDENCE
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Supported transmission modes:

32 x 32 MIMO

32 x 32 MIMO

Maximum number of carriers per
band B25/n25 /Port

2 (Both SRO and MRO)

2 (Both SRO and MRO)

Maximum number of carriers per
band B2/n2 /Port

2 (Both SRO and MRO)

2(Both SRO and MRO)

Maximum number of carriers per
band B66/n66 /Port

2 (Both SRO and MRO)

2 (Both SRO and MRO)

Maximum number of carriers per
multi band (B2/n2, B25/n25 +
B66/n66)/Port

4(Both SRO and MRO)

4(Both SRO and MRO)

Antenna Characteristics

Temporary antenna connector State impedance 50 Ohm
. AAS (Advanced Antenna
Integral antenna Type: System)

EIRP Limit to be used

Non-rural :B66/n66 PSD <5.75W/MHz and B25/n25, B2/n2 PSD <6W/MHz

Unintentional Radiators

Highest frequency generated or used in the device or on which the device operates or tunes UthgiSSS'S

Lowest frequency generated or used in the device or on which the device operates or tunes if ;

<30MHz

Class A Digital Device (Use in commercial, industrial or business environment) .-

Class B Digital Device (Use in residential environment) Class B

DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V

Extreme upper voltage: -36V

Extreme lower voltage: -58.5V

Max current: 50A

Temperature

Minimum temperature: -40°C

Maximum temperature: 55°C

Ancillaries

Equipment Description Model: Part . Manufacturer:
Number:

Baseband simulator CT-DU25 LPC 102 500/1 101652253 Ericsson

Power Supply Unit CT-

USSP OO BML 901 468/1 LP00318

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct

and complete.
Name: Afrah Ali sadiq
Position held: Regulatory Approval Engineer

Email address:

Afrah.ali.sadig@ericsson.com

Telephone number:

.+46724650796

Date:

22/07/2024

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) AIR 3283 B25 B66 - KRD 901 892/2 is an Ericsson AB Radio
Unit working in the public mobile service Band 2, 25, 66 band which provides communication
connections to Band 2, 25, 66 network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75961458 Report 01 Issue 3 Page 12 of 114
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1.7 TEST SETUP

Conducted Test Set Up — Carrier Power, PAR, PSD, Band Edge, OBW, Conducted Emissions

PXA Signal
Analyser

Ext Alarm

Test Computer

10MHz

Document 75961458 Report 01 Issue 3

ALD

Terminator

Attenuator

CT-DU 25

Test Computer

DC Power
Supply

COMMERCIAL - IN - CONFIDENCE

EUT

Fan Alarm

ALD

RF Ports 1-32

RF Port 28
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up, Power, PSD, PAR, Occupied Bandwidth

i Spectrum | |
—— Control PC ! Ext Alarm
i Spectrum i ALD
! Analyser |
| 32:1 i
10MHz i Multiplexer !
I R, e RPYT
20dB
CT-DU 25
Test Computer DC Power
Supply

Document 75961458 Report 01 Issue 3

COMMERCIAL - IN - CONFIDENCE

EUT

Fan Alarm

ALD

RF Ports 1-32

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : :
— Analyser ! :
! Ext Alarm || !
| | Fan Alarm !
Test Computer : ALD L :
: ALD !
| Terminator || RF Ports 1-32 !
10MHz i i
| RF Port 28 :
E Attenuator || (Under Test) :
CT-DU25 i Data 1 i
| Data 2 i
Test Computer i Power In i
| GND !
DCPower | = "7TTT[TTTTTTTTToToo £ ____________________ ;
Supply
Document 75961458 Report 01 Issue 3 Page 15 of 114
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1.8

TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -53.22 V DC supply unless otherwise stated.

FCC Measurement Facility Registration Number

563983 Ericsson Test Laboratory, Kista

Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

. Module

Test Name Name of Engineer(s) Number
Maximum Peak Output Power and Peak to Average Ratio - Shashi Kiran Gangaraju 1
Conducted
Occupied Bandwidth Shashi Kiran Gangaraju 1
Band Edge Shashi Kiran Gangaraju 1
Transmitter Spurious Emissions Shashi Kiran Gangaraju 1

. Vinodhini 2
Frequency Stability Chandrasekaran

1.9 DEVIATION FROM THE STANDARD
No deviations from the applicable test standards or test plan were made during testing.
1.10 MODIFICATION RECORD
No modifications were made to the EUT during testing.
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1.11

ADDITIONAL INFORMATION

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths using Module 1, as defined below and in the Module
Annex.

Band 25/2

The port with the highest power, worst case port was port 28.
Worst case modulation was 64QAM for LTE.

Worst case modulation was QPSK for NR.

Worst case bandwidth was 5 MHz for LTE.

Worst case bandwidth was 20 MHz for NR.

Band 66

The port with the highest power, worst case port was port 24
Worst case modulation was QPSK for LTE.

Worst case modulation was QPSK for NR.

Worst case bandwidth was 20 MHz for LTE.

Worst case bandwidth was 20 MHz for NR.

These worst-case results are presented in this report to demonstrate compliance.
TUV SUD retains all results, plots and printouts for the tests performed and also calibration
details of the test equipment used.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a seperate test report.

Ericsson have provided the following details about the variants of the AIR 3283 B25 B66
KRD 901 892/1 With Antenna, Security Unlocked.

KRD 901 892/11* With Antenna, Security Locked

KRD 901 892/2* CAB-unit, Security Unlocked

KRD 901 892/21 CAB unit, Security Locked

Note*: Tested unit
Note**: This will be the marketed, sold unit

The KRD 901 892/11 is equivalent to KRD 901 892/2 in conducted radio performance terms, as
such no extra testing is required to prove conformity.

To expedite testing two AIR 3283 B25 B66 radios were used, the Hardware and Software
Versions were identical. The table in Section 1.8 indicates which units were used for which tests
and refers to them throughout as Module 1 and Module 2.

In Section 1.5 Ericsson’s Declaration of Build Status shows the EIRP Limit to be used under the
Antenna Characteristics section.

Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Testing shows Regulatory Compliance for the AIR 3283 B25 B66, KRD 901 892/2.
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SECTION 2

TEST DETAILS
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21

MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 24, Clause 24.232
FCC CFR 47 Part 2, Clause 2.1046

Date of Test and Modification State

04, 05, 08, 15, 16, 23 and 24-July-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.1-27.4°C
Relative Humidity 40.3 - 45.3%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

Measurements and calculations for In Band Power Spectral Density (PSD) have been made
either in accordance with FCC KDB 662911 D01 V02r01 E 2) a) and ANSI C63.26.6.4.3.2.2 for
In-Band Power Spectral Density (PSD) Measurements, Measure and sum the spectra across
the outputs or in accordance with FCC KDB 662911 D01 V02r01 E 2) c) and ANSI C63.26.
6.4.3.2.4 Measure and add [10 log (Nout)] dB using the following calculation

Calculations:

Total power = Measured Output Power (port x, worst case) + 10log (NANT) + Declared
Antenna Gain

Where NANT refers to the number of Ports.

The worst case PSD plots are presented here, all other applicable plots are retained by TUV
SUD and available for presentation if required
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2.1.6 Test Results

Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
’ Total
LTE LTE Carrier Total .
Antenna . : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640QAM 5.0 MHz 8.49 | 32.62 26.34 41.39 23.70 65.09 0.06
28 640Q0AM 10.0 MHz 8.66 | 35.58 26.39 41.44 23.70 65.14 0.01
28 64QAM 15.0 MHz 8.69 |37.41 See Below — Measured on all 32 Ports
28 64QAM 20.0 MHz 8.72 | 38.64 See Below — Measured on all 32 Ports
Declaired Total EIRP
Test Channel Number of PSD (dBm/MHz) Antenna Gain Total EIRP Limit 65.15
Measurements Min Max > dBi dBm/MHz dB
Bottom
15 MHz BW 32 25.49 26.41 41.11 23.7 64.81 0.34
Bottom
20 MHz BW 32 25.43 26.47 41.17 23.7 64.87 0.28

Antenna 28 - LTE Modulation 640QAM — LTE Carrier Bandwidth 10.0 MHz 15 kHz SCS -
Channel Position B

| Keysight Spectrum Analyzer - Swept SA
DC | SENSE:INT| | A\ALIGN PARTIAL |

Center Freq 1.935000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 111
IFGain:Low #Atten: 8 dB

MKr2 1.938 66 GHZ
Ref 36,50 dBm- Band Power 26.390 dBm

m

#YBW 300 kHz*

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
(i N [1]f] = 193500GHz|  15675dBm| BandPower| 9504MHz| 35581 dH|
Al N [1[f]  193866GHz|  16633dBm| BandPower| 1000MHz| ~  26.390dB
3 I A I
4 I E— I
5 r 1 I -
6 1 -
7 I R I
8 r 1 - 1
9 1 I

10 1 I

1 I I -

‘ »
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Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
LTE Total . Total
Antenna | C1E | Carrier Average Power E\i‘if‘r:f; Total | EIRP
Bandwidth | PAR Power/PSD Ports 1- sy EIRP Limit
(dB) 32 an 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 64QAM 5.0 MHz 8.45 | 32.58 See Below — Measured on all 32 Ports
28 64QAM 10.0 MHz 8.45 | 35.63 26.17 41.22 23.70 64.92 0.23
28 64QAM 15,0 MHz | 8.46 | 37.37 26.15 41.20 23.70 64.90 0.25
28 64QAM 20.0 MHz 8.46 | 38.63 26.18 41.23 23.70 64.93 0.22
Declaired Total EIRP
Test Channel Number of PSD (dBm/MHz) Antenna Gain Total EIRP Limit 65.15
Measurements Min Max > dBi dBm/MHz dB
Middle
5 MHz 32 25.65 26.17 40.87 23.7 64.57 0.58

Antenna 28 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz 15 kHz SCS -
Channel Position M

| Keysight Spectrum Analyzer - Swept SA
i R T RE 50Q DC | SENSE:INT| [ /NALIGN PARTIAL |
Center Freq 1.962500000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|[Hold: 111
IFGain:Low #Atten: 8 dB

Mkr2 1.968 62 GHZ
Ref 36,6 HBM Band Power 26.175 dBm

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y
fl N [1f] 196250 GHz] 15.622 dBm| Band Power|  19.18 MHz|
Pd N [1[F] 1.968 62 GHz 16.402 dBm| Band Power|  1.000 MHz|

B =

Iy jes
o3 joo
[~ o
I~ jes
nje
o e
2 0 0
n »
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Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz 8.49 | 3251 26.13 41.18 23.70 64.88 0.27
28 640QAM 10.0 MHz 8.51 | 35.60 26.21 41.26 23.70 64.96 0.19
28 64QAM 15.0 MHz 8.52 | 37.34 26.20 41.25 23.70 64.95 0.20
28 640QAM 20.0 MHz 8.55 | 38.57 26.13 41.18 23.70 64.88 0.27

Antenna 28 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA == -23-1
i R T RF 500 DC | SENSE:INT| [ A\ALIGN PARTIAL | 05:29:43 PMJul 05, 2024
Center Freq 1.990000000 GHz . Avg Type: RMS
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11
IFGain:Low #Atten: 8 dB

Mkr2 1.986 54 GHZ
Ref 36,17 dBm Band Power 26.206 dBm

Span 20.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC| SCL X FUHCTION FUNCTION WIDTH FUNCTION VALUE

Y
N [1]f] 1.990 01 GHz 15.664 dBm| Band Power| 0.514 MHz|
PN [1[f| 1.986 54 GHz 16.444 dBm| Band Power|  1.000 MHz|

e X N

-

.
IM SG STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
’ Total
NR NR Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.53 | 32.52 26.22 41.27 23.70 64.97 0.18
28 QPSK 10.0 MHz 8.55 | 35.63 26.27 41.32 23.70 65.02 0.13
28 QPSK 15.0 MHz 8.72 | 37.40 26.25 41.30 23.70 65.00 0.15
28 QPSK 20.0 MHz 8.81 | 38.68 26.24 41.29 23.70 64.99 0.16

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 15 kHz SCS - Channel
Position B

Keyslght Spectrum Analyze wept SA

| SENSE:INT| | A\ALIGN PARTIAL |
Avg Type:RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 111
IFGain:Low #Atten: 8 dB

Ref Dffset 38.91 dB Mkr2 1.939 08 GHz

Ref 35.86 dBm Band Power 26.266 dBm

VKR MODE TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
f(l N [1]f] 193500 GHz] 16. 143 dBm| Band Power|  10.02 MHz| 35.628 .
PN [1[f] 1.939 08 GHz 16.613 dBm| Band Power|  1.000 MHz| 26.266 dB|

SowO~NDN s
m

A

IM SG STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier Total . Total
Antenna | o qulation | Bandwidth Average Power I,Da\enctgrne: Total EIRP
PAR Power/PSD Ports 1- Gai EIRP Limit
(dB) 32 an 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.45 | 32.59 See Below — Measured on all 32 Ports

28 QPSK 10.0 MHz 8.42 | 35.69 26.02 41.07 23.70 64.77 0.38
28 QPSK 15.0 MHz | 8.46 | 37.39 25.90 40.95 23.70 64.65 0.50
28 QPSK 20.0 MHz | 8.45 | 38.59 25.83 40.88 23.70 64.58 0.57

Total

Declaired Total EIRP

Test Number of PSD (dBm/MHz) Antenna Gain EIRP EIRP Limit
Channel 65.15 dB

Measurements | Min Max > dBi dBm/MHz | dBm/MHz dB
Middle 32 25.69 | 26.09 | 40.87 23.7 64.57 64.57 0.58

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 15 kHz SCS - Channel

Position M

[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 38.98 dB
Ref 35.91 dBm

| SENSE:INT]

[ /NALIGN PARTIAL [

PNO: Wide —»— 1rig: FreeRun

IFGain:Low

#Atten: 8 dB

Avg Type: RMS
Avg|Held: 111

Mkr2 1.958 42 GHz

Band Power

26.020 dBm

o __-l!l-___-=__

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 INEEEEE 198249GH7. 1s11sdBm 10.04 MHz 35, slsd
2 [ N [1]f] 1.958 42 GHz 16.359 dBm| Band Power|  1.000 MHz| 26.020 dB)
3 I

m

1
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T

’ Total . Total
Antenna NR _ NR Cafrler Power Declaired EIRP
Modulation | Bandwidth PAR Average Power/PSD Antenna | Total EIRP S

Ports 1- . Limit
(dB) 32 Gain 65.15

dBm dBm/MHz | dBm/MHz dBi dBm/MHz dB

28 QPSK 5.0 MHz 8.51 32.53 26.11 41.16 23.70 64.86 0.29
28 QPSK 10.0 MHz 8.47 35.60 26.08 41.13 23.70 64.83 0.32
28 QPSK 15.0 MHz 8.54 37.36 25.96 41.01 23.70 64.71 0.44
28 QPSK 20.0 MHz 8.52 38.56 25.88 40.93 23.70 64.63 0.52

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel
Position T

[N
| SENSE:INT| | /NALIGN PARTIAL | 10:01:22 PMJul 04,2024
#Avg Type: Voltage
PNO: Wide -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 6 dB

s Keysight Spectrum Analyzer - Swept SA

Ref Offset 39 <B
Ref 32.21 dBm

Span 20.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

WKF| MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
1 lIl-l] 1 .990 26 GHz 19, 471 éml [ 00 0000000000000 |
PAA1[1[f](A) 448 MHz| ERCLE =] N R A
3 INEEREN 1.980 08 GHz 381dBm| [ 0 0000000000000 ]
Ed A3 [ 1] f (A 4.84 MHz[(A 0.085 dB ___
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Configuration 6

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 64QAM 5.0 MHz 8.49 | 32.62 26.15 41.20 23.70 64.90 0.25
28 640QAM 10.0 MHz 8.50 | 35.63 26.15 41.20 23.70 64.90 0.25
28 640QAM 15.0 MHz 8.51 | 37.40 26.19 41.24 23.70 64.94 0.21
28 640QAM 20.0 MHz 8.50 | 38.60 26.17 41.22 23.70 64.92 0.23
Antenna 28 — LTE Modulation 64QAM - LTE Carrier Bandwidth 15.0 MHz 15 kHz SCS -
Channel Position T
[ Keysight Spectrum Analyzer - Swept SA @@/&l‘
d R T RF 500 DC | SENSE:INT] | ANALIGN PARTIAL | 05:15:21 PMJul 08, 2024
Center Freq 1.982500000 GHz . Avg Type: RMS
PNO: Wide -»— 1rig: FreeRun Avg|Hold: 1/1
IFGain:Low #Atten: 8 dB
Mkr2 1.976 70 GHz
Ref 3642 dBm Band Power 26.191 dBm
#VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
Band Power
| 197670GHz|  16.422dBm| BandPower| 1.000MHz| 26191dB
e e S A
- 1
I e . -
I e
I e
e S
- ]
10 [ r
11 I N R R B -
IMSG STATUS
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Configuration 7

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
Declai Total
NR NR Carrier red
Antenna Modulation | Bandwidth | PAR | Average Power/PSD Total Power Anten | Total EIRP E.IR.P
Ports 1-32 Limit
(B) na 65.15
Gain '
dBm dBm/MHz dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.50 32.63 26.14 41.19 23.70 64.89 0.26
28 QPSK 10.0 MHz 8.46 35.65 26.00 41.05 23.70 64.75 0.40
28 QPSK 15.0 MHz 8.51 37.36 25.90 40.95 23.70 64.65 0.50
28 QPSK 20.0 MHz 8.48 38.63 25.97 41.02 23.70 64.72 0.43
Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel
Position T
[1a] Keymghtﬁpemummalyzer Swept SA @[ﬁ“&]‘
0 | SENSE:NT] | ANALIGN PARTIAL | 05:47:59 PMJul 08, 2024
Avg Type: RMS 2
PNO: Wide -»— T1rig: FreeRun Avg|Hold: 1/1
IFGain:Low #Atten: 8 dB
Mkr2 1.985 93 GHz
o gy Ref 36.05 dBm- Band Power 26.142 dBm
ol | . r [ [ f ]
pfer T e
__--I_I-__--__
Span 10.00 MHz
#VBW 300 kHz* #Sweep #Swp) 10.00 s (1001 pts)
MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 IIIIII]
2 IIIIII]-MIH
L ]
IMSG STATUS
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Configuration 10

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Brraw
LTE/ LTE/ Total Declaire -IE-IOFt{?:!
Antenn |\ eModulatio | NRCarrier Average Power d Total e
odulatio | 5o wid PA Limit
a n anhW| t R Power/PSD Ports 1- | Antenna EIRP 65 1
(dB) 32 Gain 5
dBm dBmZ/MH dBmZ/MH dBi dBrT;/MH dB
LTE-64QAM LTE-5M
Band25 +NR- Band25
QPSK +NR-20M
Band25 + Band25 + 39.0
28 LTE- QPSK LTE-20M - 0 24.08 39.13 23.70 62.83 2.32
Band66+ NR- | Band66+
QPSK NR-20M
Band66 Band66

Antenna 28 - LTE-5M 640AM Band25 +NR-20M QPSK Band25 + LTE-20M QPSK Band66+

NR-20M OPSK Band66- Channel Position B

E Keysight Spectrum Analyzer - Swept SA

T e )

RL [ RF

[s0Q

oC |

[ | SENSE:INT]

[ ALIGN AUTO | 01:56:01 PMJul 24, 2024

[Center Freq 2.036250000 GHz

PNO: Fast -+
IFGain:Low

Trig: Free Run
Atten: 12dB

Avg Type: RMS
Avg|Hold: 200/200

TRACE|1 23456
TYPE| A s
DET|AAAAAA

I

211

-33.9

-48.9

10 cBidiv
Log

Ref Offset 40.57 dB

Ref 41.10 dBm

Mkr1 1.933 903 9 GHz|
Band Power 24.801 dBm

Center 2.0363 GHz

Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 10

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mrraw
LTE/ . Total
Antenn LTE/ . NRCarrier Total Declaire EIRP
a NRModulatio | 5 = . PA Average Power d Total Limit
n h R Power/PSD Ports 1- Antenna EIRP 65.1
(dB) 32 Gain 5
dBm dBmZ/MH dBmZ/MH dBi dBrT;/MH dB
LTE-64QAM LTE-5M
Band25 +NR- Band25
QPSK +NR-20M
Band25 + Band25 + 38.9
28 LTE- QPSK LTE-20M - 0 22.38 37.43 23.70 61.13 4.02
Band66+ NR- Band66+
QPSK NR-20M
Band66 Band66

Antenna 28 LTE-5M 64QAM Band25 +NR-20M QPSK Band25 + LTE-20M QPSK Band66+ NR-

20M QPSK Band66- Channel Position M

. Keysight Spectrum Analyzer - Swept SA =0 i a;
RL [ RF [soe bc | | SENSE:INT] [ ALIGN AUTO | 02:12:54 PMJul 24, 2024
[Center Freq 2.060000000 GHz i Avg Type: RMS TRACE[1 2345 6
PNO: Fast —»— Trig: FreeRun Avg|Hold: 200/200 TYPE|A

IFGain:Low

Atten: 10dB

DET|AAAAAA

Ref Offset 40.59 dB
1L%:IBIdiv Ref 38.77 dBm

Mkr1 1.972 066 7 GHz|
Band Power 22.380 dBm

288

18.8

)+

877

-1.23

-2

2.2

2312

Center 2.0600 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 10

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew
LTE/ . Total
LTE/ . Total Declaire
Antenn |\ evodulatio | NRCarrier Average Power d Total E:S“Ft’
a n Bandwidt | PA Power/PSD Ports 1- | Antenna EIRP
h R . 65.1
32 Gain
(dB) 5
dBm dBmZ/MH dBmZ/MH dBi dBrT;/MH dB
LTE-64QAM LTE-5M
Band25 +NR- Band25
QPSK +NR-20M
Band25 + Band25 + 38.9
28 LTE- QPSK LTE-20M - 0 25.12 40.17 23.70 63.87 1.28
Band66+ NR- | Band66+
QPSK NR-20M
Band66 Band66

Antenna 28 - LTE-5M 64QAM Band25 +NR-20M QPSK Band25 + LTE-20M QPSK Band66+

NR-20M QPSK Band66 - Channel Position T

e Keysight Spectrum Analyzer - Swept SA o[
RL [ RF [soQ bC | [ | SENSE:INT] [ ALIGN AUTO | 02:26:49 PM Jul 24, 2024

[Center Freq 2.087500000 GHz | ] Avg Type: RMS TRACE[1 2345 6

PNO: Fast —+—  Trig: Free Run Avg|Hold: 200/200 TYPE|A AR

IFGain:Low Atten: 12 dB DETAAAAAA

Mkr1 1.991 241 5 GHZ
Ref Offset 40.62 dB
g;sidiv Reef 415.315 dBm Band Power 25.115 dBm

35

| T

115 {

145

-8.55

-18.6

-48.6

Center 2.0875 GHz Span 540.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 2.880 ms (43200 pts
IMSG STATUS
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Configuration 12

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew
LTE/ . Total
LTE/ . Total Declaire
Antenn |\ eModulatio | NRCarrier Average Power d Total E:S“Ft’
a n Bandwidt | PA Power/PSD Ports 1- | Antenna EIRP
h R : 65.1
32 Gain
(dB) 5
dBm dBmZ/MH dBmZ/MH dBi dBrT;/MH dB
LTE- 64QAM LTE-5M
Band25 +NR- Band25
QPSK +NR-20M
Band25 + Band25 + 38.9
28 LTE- QPSK LTE-20M - 9 25.23 40.28 23.70 63.98 1.17
Band66+ NR- | Band66+
QPSK NR-20M
Band66 Band66

Antenna 28 - LTE-5M 64QAM Band25 +NR-20M QPSK Band25 + LTE-20M QPSK Band66+

NR-20M QPSK Band66 - Channel Position T

T e )

E Keysight Spectrum Analyzer - Swept SA

RL |

RF [soa bc |

[ | SENSE:INT]

[ ALIGN AUTO |

02:51:24 PMJul 24, 2024

[Center Freq 2.085000000 GHz

PNO: Fast ——  1rig: FreeRun
Atten: 12dB

IFGain:Low

Avg Type: RMS

Avg|Hold: 2001200

TRACE[1 23456
TYPE|A YWAYWAVAS
DETJAAAAAA

Ref Offset 40.63 dB

Band Power 25.226 dBm

Mkr1 1.986

254 0 GHz

318

10 dBidiv  Ref 41.79 dBm
Log

218

11.8

in

179

821

-18.2

-48.2

Center 2.085
Res BW 1.0

0 GHz
MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 13

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
LTE
LTE - Total . Total
Antenna Modulation BCadrrl_edr h Average Power DAenctLar:rne: Total EIRP
andwidth | PAR Power/PSD Ports 1- ol EIRP | Limit
(dB) 32 an 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 64QAM 5.0 MHz 8.50 | 29.60 23.30 38.35 23.70 62.05 0.10
28 64QAM 10.0 MHz | 8.61 | 32.62 See Below — Measured on all 32 Ports
28 64QAM 15.0 MHz | 8.70 | 34.39 See Below — Measured on all 32 Ports
28 64QAM 20.0MHz | 8.73 | 35.76 See Below — Measured on all 32 Ports
Declaired Total EIRP
Test Channel Number of PSD (dBm/MHz) Antenna Gain Total EIRP Limit 62.15
Measurements Min Max > dBi dBm/MHz dB
Bottom
10 MHz BW 32 22.87 23.31 38.10 23.7 61.80 0.35
Bottom
15 MHz BW 32 22.83 23.35 38.09 23.7 61.79 0.36
Bottom
20 MHz BW 32 22.88 23.44 38.17 23.7 61.87 0.28

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Keyslght Spectrum Analyzer ept SA |_|\_/\_/1
C | SENSE:INT] | A\ALIGN PARTIAL | 07:48:54 PMJul 08, 2024
Avg Type: RMS 1]2
PNO: Wide —»— 1rig: Free Run Avg|Hold: 111
IFGain:Low #Atten: 6 dB

Mkr2 1.934 11 GHz|
Ref Offset 38.9 dB
1LOgBld|v Reef 34se39 dBm Band Power 23.301 dBm

Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 IIIIII]_EEEEIH 12. 5l3 dBm 4.972 MHz 29.598 -
Al N T1[fF[ 193411 GHz] 13.465 dBm| Band Power|  1.000 MHz]
3 I

SoOw~NO" A

4

—
=
@
&
]
=
d
&
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Configuration 13

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz 8.44 | 29.65 23.15 38.20 23.70 61.90 0.25
28 640QAM 10.0 MHz 8.46 | 32.63 23.16 38.21 23.70 61.91 0.24
28 64QAM 15.0 MHz 8.46 | 34.37 23.15 38.20 23.70 61.90 0.25
28 640QAM 20.0 MHz 8.47 | 35.65 23.20 38.25 23.70 61.95 0.20

Antenna 28 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 20.0 MHz - Channel Position M

e Keysight Spectrum Analyzer - Swept SA == -23-1
i R T RF 500 DC | SENSE:INT| [ A\ALIGN PARTIAL | 09:20:24 PMJul 08, 2024
Center Freq 1.962500000 GHz . Avg Type: RMS
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11
IFGain:Low #Atten: 6 dB

Mkr2 1.968 62 GHZ
Ref 3378 HBM Band Power 23.196 dBm

Span 40.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC| SCL X FUHCTION FUNCTION WIDTH FUNCTION VALUE

Y
fl N [1]f] 196250 GHz] 12.609 dBm| Band Power|  19.16 MHz|
A N [1[f] 1.968 62 GHz 13.409 dBm| Band Power|  1.000 MHz|

e X N

-

.
IM SG STATUS
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Configuration 13

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz 8.50 | 29.55 23.13 38.18 23.70 61.88 0.27
28 640QAM 10.0 MHz 8.50 | 32.58 23.20 38.25 23.70 61.95 0.20
28 64QAM 15.0 MHz 8.50 | 34.34 23.19 38.24 23.70 61.94 0.21
28 640QAM 20.0 MHz 8.54 | 35.60 23.18 38.23 23.70 61.93 0.22

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

| Keysight Spectrum Analyzer - Swept SA @\@\ﬁ/‘l
| SENSE:INT| | _/\ALIGN PARTIAL | 08:23:40 PM Jul
Avg Type:RMS
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11
IFGain:Low #Atten: 6 dB

Mkr2 1.986 52 GHZ
Ref 33,19 dBm Band Power 23.200 dBm

Span 20.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

VKR MODE TRC SCL X Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
f(l N [1]f] = 199001GHz|  12.680 dBm| Band Power| 9.490 MHz|
A N [1[f[  198652GHz[  13.430 dBm| Band Power]|

[ T T ]

e
I
on
=]
=
o
2 oD
m 5

e X N

-
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Configuration 14

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
’ Total
NR NR Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.55 | 29.57 23.27 38.32 23.70 62.02 0.13
28 QPSK 10.0 MHz 8.55 | 32.65 23.28 38.33 23.70 62.03 0.12
28 QPSK 15.0 MHz 8.75 | 34.40 23.24 38.29 23.70 61.99 0.16
28 QPSK 20.0 MHz 8.81 | 35.73 23.27 38.32 23.70 62.02 0.13

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz - Channel Position B

| Keysight Spectrum Analyzer - Swept SA

e ]

RF

g R T 50 Q
Center Freq 1.935000000 GHz

Ref

500 DC

Offset 38.91 dB

Ref 32.93 dBm

| SENSE:INT|

| _/\ALIGN PARTIAL |

09:56:39 PMJul

PNO: Wide -»— T1rig: Free Run

IFGain:Low

#Atten: 6 dB

Avg Type:RMS
Avg|Hold: 11

Mkr2 1.939 08 GHz|
Band Power 23.276 dBm

MKR| MODE TRC| SCL

[l N [1]f]

e X N

-

X

Y
13.182 dBm

FUHCTION

FUNCTION WIDTH
| Band Power|  10.02 MHz|
A N [1[f] 1.939 08 GHz 13.612 dBm| Band Power|  1.000 MHz|

.
IMSG
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Configuration 14

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
’ Total
NR NR Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.46 | 29.60 23.08 38.13 23.70 61.83 0.32
28 QPSK 10.0 MHz 8.42 | 32.65 22.98 38.03 23.70 61.73 0.42
28 QPSK 15.0 MHz 8.45 | 34.38 22.89 37.94 23.70 61.64 0.51
28 QPSK 20.0 MHz 8.47 | 35.65 22.91 37.96 23.70 61.66 0.49
Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz - Channel Position M
e Keysight Spectrum Analyzer - Swept SA @\@\ﬁ/‘l
| SENSE:INT| | _/\ALIGN PARTIAL | 09:45:47 PMJul
Avg Type:RMS
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11
IFGain:Low #Atten: 6 dB
Mkr2 1.960 96 GHz|
Ref 33.00 Bm Band Power 23.084 dBm
O
| I N RO N (R N N
I s ]
I
Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
(0 N [1]f] = 196250GHz|  13391dBm| BandPower| 4962MHz| ~ 20.599dB
“d N [1[f]  196096GHz|  13.282dBm| BandPower| 1.000MHz| 23084dB
3---_ - ]
] I
5 [ ] I -
5 [ ] I
7 I I
8 ] I
9 [ ] I
10 [ 1 I
1 . [ [ [ QB
STATUS
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Configuration 14

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
NR NR Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.51 | 29.53 23.09 38.14 23.70 61.84 0.31
28 QPSK 10.0 MHz 8.48 | 32.61 23.10 38.15 23.70 61.85 0.30
28 QPSK 15.0 MHz 8.55 |34.34 22.93 37.98 23.70 61.68 0.47
28 QPSK 20.0 MHz 8.53 | 35.63 22.97 38.02 23.70 61.72 0.43

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz - Channel Position T

| Keysight Spectrum Analyzer - Swept SA

e ]

RF

g R T 50 Q
Center Freq 1.990000000 GHz

Ref

500 DC

Offset 39 dB

1L([J’dBldiv Ref 32.890 dBm

I N

| SENSE:INT|

| _/\ALIGN PARTIAL |

10:03:27 PM1ul

PNO: Wide -»— T1rig: Free Run

IFGain:Low

#Atten: 6 dB

Avg Type:RMS
Avg|Hold: 11

Mkr2 1.985 94 GHz|
Band Power 23.099 dBm

MKR| MODE TRC| SCL

X

Y
989 99 GHz 13.038 dBm

il N [1]f] 198909 GHz|

e X N

-

FUHCTION

FUNCTION WIDTH
| Band Power|  10.03 MHz|
A N [1[f] 1.985 94 GHz 13.395 dBm| Band Power|  1.000 MHz|

.
IMSG
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Configuration 15

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.00 MHz 8.48 | 29.67 23.21 38.26 23.70 61.96 0.19
28 640QAM 10.0 MHz 8.50 | 32.58 23.10 38.15 23.70 61.85 0.30
28 64QAM 15.0 MHz 8.49 | 34.30 23.09 38.14 23.70 61.84 0.31
28 640QAM 20.0 MHz 8.50 | 35.63 23.21 38.26 23.70 61.96 0.19

Antenna 28 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

e ]

Ref Offset 38.98 dB
Ref 34.23 dBm

| SENSE:INT|

| _/\ALIGN PARTIAL |

07:25:52 PMJul

PNO: Wide -»— T1rig: Free Run

IFGain:Low

#Atten: 6 dB

Avg Type:RMS

Avg|Hold: 11

Mkr2 1.986 36 GHz|
Band Power 23.207 dBm

Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC

X

Y
987 50 GHz 12.548 dBm

gl N [1]f[ 198750 GHz]|
AN [1]f] 1.986 36 GHz 13.364 dBm

e X N

-

FUHCTION

FUNCTION WIDTH

4.990 MHz

FUNCTION VALUE

TN
@@
lha [
S|
N
ala
- vl
m »
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Configuration 16

Maximum Output Power 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
NR NR Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 QPSK 5.0 MHz 8.51 | 29.65 23.15 38.20 23.70 61.90 0.25
28 QPSK 10.0 MHz 8.46 | 32.62 22.95 38.00 23.70 61.70 0.45
28 QPSK 15.0 MHz 8.52 | 34.30 22.86 37.91 23.70 61.61 0.54
28 QPSK 20.0 MHz 8.49 | 35.60 22.95 38.00 23.70 61.70 0.45

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz - Channel Position T

e ]

Ref

Offset 38.98 dB

Ref 33.05 dBm

] I ——
I

| SENSE:INT|

| _/\ALIGN PARTIAL |

06:16:41 PMJul

PNO: Wide -»— T1rig: Free Run

IFGain:Low

#Atten: 6 dB

Avg Type:RMS
Avg|Hold: 11

Mkr2 1.985 92 GHz|
Band Power 23.153 dBm

Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC| SCL

X

Y
987 50 GHz 13.422 dBm

gl N [1]f[ = 198750GHz]
AN [1]f] 1.985 92 GHz 13.385 dBm

e X N

-

FUHCTION

FUNCTION WIDTH

4.970 MHz

FUNCTION VALUE

N (A
[ O
Do
on |
[
(=X-%
e [0 (D
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Configuration 17

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz - 32.06 23.07 38.12 23.70 61.82 0.33
28 640QAM 10.0 MHz - 35.04 22.97 38.02 23.70 61.72 0.43
28 64QAM 15.0 MHz - 36.73 22.80 37.85 23.70 61.55 0.60
28 640QAM 20.0 MHz - 38.01 22.82 37.87 23.70 61.57 0.58

Antenna 28 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

e Keysight Spectrum Analyzer - Swept SA =
RL [ RF [soQ bc | [ | SENSE:INT] | ANALIGN PARTIAL | 04:14:16 PM Jul 15, 2024
[Center Freq 1.946250000 GHz | ] Avg Type: RMS TRACE[T 7345 6
PNO: Fast —»— Trig: FreeRun Avg|Hold: 200/200 TYPE| A WANYAMY
IFGain:Low Atten: 10 dB DETJA AAAAA
Ref Offset 40.55 dB Mkr1 1.961 070 GHz
jocBidiv__Ref 39.7 dBm Band Power 23.069 dBm
og
293 ‘. 1
X
i
19.3 ,MM\ fr

9.27

-073

Center 1.94625 GHz Span 130.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.387 ms (10400 pts
IMSG STATUS
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Configuration 17

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz - 32.04 22.69 37.74 23.70 61.44 0.71
28 640QAM 10.0 MHz - 35.10 22.71 37.76 23.70 61.46 0.69
28 64QAM 15.0 MHz - 36.71 22.64 37.69 23.70 61.39 0.76
28 640QAM 20.0 MHz - 38.03 22.83 37.88 23.70 61.58 0.57

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 20.0 MHz - Channel Position M

e Keysight Spectrum Analyzer - Swept SA =
RL [ RF [soQ bc | [ | SENSE:INT] | ANALIGN PARTIAL | 06:01:18 PMJul 15, 2024
[Center Freq 1.962500000 GHz | ] Avg Type: RMS TRACE[T 7345 6
PNO: Fast —»— Trig: FreeRun Avg|Hold: 200/200 TYPE| A WANYAMY
IFGain:Low Atten: 10 dB DETJA AAAAA
Ref Offset 4057 dB Mkr1 1.972 58 GHz
jocBidiv__Ref 39.60 dBm Band Power 22.827 dBm
og ‘
296
Al
196 / ‘]\ /r \

980

Center 1.96250 GHz Span 130.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.040 ms (2600 pts)
IMSG STATUS
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Configuration 17

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
LTE LTE Carrier Total .
Antenna : : Average Declaired Total EIRP
Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit
(dB) Ports 1-32 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
28 640Q0AM 5.0 MHz - 31.92 22.49 37.54 23.70 61.24 0.91
28 640QAM 10.0 MHz - 35.02 22.69 37.74 23.70 61.44 0.71
28 64QAM 15.0 MHz - 36.65 22.52 37.57 23.70 61.27 0.88
28 640QAM 20.0 MHz - 37.94 22.70 37.75 23.70 61.45 0.70

Antenna 28 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA

o[ & s

[ RF [soQ bc | | SENSE:INT]

[ A\ALIGN PARTIAL | 06:07:10 PMJul 15, 2024

RL [
[Center Freq 1.973750000 GHz |

Avg Type:RMS TRACE[1 23456

N Trig: Free Run Avg|Hold: 200/200 TYPE| A WWARPAAMAN
Fesniow | Atten: 10dB DETIAAAAA A
Mkr1 1.967 82 GHz
Ref Offset 40.58 dB
10 dBidiv Ref 39.01 dBm Band Power 22.704 dBm
290 ‘.1
/ | e

19.0 / \
a0

-0.99

Center 1.97375 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Span 130.0 MHz
Sweep 1.040 ms (2600 pts)

IMSG

STATUS
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Configuration 18

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
’ Total
NR NR Carrier Total .

Antenna : : Average Declaired Total EIRP

Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit

(dB) Ports 1-32 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

28 QPSK kHz SCS - 32.05 22.98 38.03 23.70 61.73 0.42
10.0 MHz 15

28 QPSK kHz SCS - 35.10 22.76 37.81 23.70 61.51 0.64
15.0 MHz 15

28 QPSK KkHz SCS - 36.74 22.63 37.68 23.70 61.38 0.77
20.0 MHz 15

28 QPSK kHz SCS - 38.00 22.52 37.57 23.70 61.27 0.88

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz - Channel Position B

s Keysight Spectrum Analyzer - Swept SA [i“iﬂg:
RL [ RF [soa bc | [ | SENSE:INT] | AVALIGN PARTIAL | 06:35:25 PMJul 15, 2024
[Center Freq 1.946250000 GHz | i Avg Type: RMS TRACE[12345 6
PNO: Fast —»—  1rig: FreeRun Avg|Hold: 200/200 TVPE|A WA
IFGain:Low Atten: 10dB DETIAAAAAA
Ref Offset 40.55 dB Mkr1 1.961 020 GHz
19 9Bidlv Ref 39.59 dBm Band Power 22.983 dBm
26 1
M s
19.5

359

-0.41

-10.4

-20.4

I N ]

-50.4

Center 1.94625 GHz Span 130.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.387 ms (10400 pts
IMSG STATUS
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Configuration 18

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
’ Total
NR NR Carrier Total .

Antenna : : Average Declaired Total EIRP

Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit

(dB) Ports 1-32 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

28 QPSK kHz SCS - 32.06 22.60 37.65 23.70 61.35 0.80
10.0 MHz 15

28 QPSK kHz SCS - 35.08 22.53 37.58 23.70 61.28 0.87
15.0 MHz 15

28 QPSK KkHz SCS - 36.74 22.49 37.54 23.70 61.24 0.91
20.0 MHz 15

28 QPSK kHz SCS - 38.01 22.50 37.55 23.70 61.25 0.90

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz - Channel Position M

s Keysight Spectrum Analyzer - Swept SA [i“iﬂg:
RL [ RF [soa bc | [ | SENSE:INT] | AVALIGN PARTIAL | 06:42:11 PMJul 15, 2024
[Center Freq 1.962500000 GHz | i Avg Type: RMS TRACE[12345 6
PNO: Fast —»—  1rig: FreeRun Avg|Hold: 200/200 TYPE| A SRR
IFGain:Low Atten: 10dB DETIAAAAAA
Ref Offset 40.57 dB Mkr1 1.979 768 GHz
19 9Bidlv Ref 39.19 dBm Band Power 22.598 dBm
22
- 2.
19.2 £

L N

-0.e1

-10.8

-208

-30.8

408 Mot prte! L_.

-50.8

Center 1.96250 GHz Span 130.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.387 ms (10400 pts
IMSG STATUS
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Configuration 18

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
’ Total
NR NR Carrier Total .

Antenna : : Average Declaired Total EIRP

Modulation Bandwidth PAR Power/PSD Power Antenna Gain EIRP Limit

(dB) Ports 1-32 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

28 QPSK kHz SCS - 31.97 22.71 37.76 23.70 61.46 0.69
10.0 MHz 15

28 QPSK kHz SCS - 34.98 22.55 37.60 23.70 61.30 0.85
15.0 MHz 15

28 QPSK KkHz SCS - 36.72 22.38 37.43 23.70 61.13 1.02
20.0 MHz 15

28 QPSK kHz SCS - 37.95 22.41 37.46 23.70 61.16 0.99

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz - Channel Position T

E =

s Keysight Spectrum Analyzer - Swept SA
| SENSE:INT]

[ MALIGN PARTIAL | 06:47:56 PM Jul 15, 2024

RL [ RF [502 bpc |
[Center Freq 1.980000000 GHz

PNO: Fast
IFGain:Low

—p— Trig: FreeRun
Atten: 10dB

Avg Type: RMS
Avg|Hold: 200/200

TRACE[1 23456
TYPE|A
DETJAAAAAA

Ref Offset 40.59 dB

10 dBidiv ~ Ref 39.26 dBm
Log

Mkr1 1.968 480 GHz
Band Power 22.705 dBm

293

19.3

i

-0.74 ‘

-10.7

|
|
|

2307

-40.7

-50.7

Center 1.98000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Span 130.0 MHz
Sweep 1.387 ms (10400 pts

IMSG

STATUS
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Configuration 19

Maximum Output Power 29.72(LTE)+35.74(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Brrsw

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |36.21| 2278 | 37.83 23.70 61.53 | 0.62
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position B

| Keysight Spectrum Analyzer - Swept SA

T o )

RL [ RF [50Q DC |

| SENSE:INT]

[ ALIGN AUTO |

09:16

:05 PMJul 15, 2024

[Center Freq 1.941250000 GHz

PNO: Fast —— 1rig: FreeRun
IFGain:Low Atten: 10 dB

Avg Type: RMS

Avg|Hold: 2001200

TRACE[1 23456
TYPE|A WARRWAY
DETJAAAAAA

Ref Offset 40.55 dB
1LU dBidiv  Ref 39.64 dBm
og

Mkr1 1.956 88 GHz
Band Power 22.782 dBm

296

19.6

964

|

-0.38

[

Center 1.94125 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 130.0 MHz|
Sweep 1.040 ms (2600 pts)

IMSG

STATUS
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Configuration 19

Maximum Output Power 29.72(LTE)+35.74(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mgresw

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz15kHz | - |36.10| 2251 | 37.56 23.70 61.26 | 0.89
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position M

| Keysight Spectrum Analyzer - Swept SA

T o )

RL |

[soa bc |

| SENSE:INT]

[ ALIGN AUTO

[ 09:23:15 PMJul 15, 2024

[Center Freq 1.957500000 GHz

PNO: Fast
IFGain:Low

- Trig: Free Run
Atten: 10 dB

Avg Type: RMS
Avg|Hold: 200/200

TRACE[1 23456
TYPE|A WARRWAY
DETJAAAAAA

10 dB/div
Log

Ref Offset 40.57 dB
Ref 38.80 dBm

Mkr1 1.970 18 GHz
Band Power 22.506 dBm

a6

18.8

il il

8.80

-1.20

Center 1.95750 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 130.0 MHz|
Sweep 1.040 ms (2600 pts)

IMSG

STATUS
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Configuration 19

Maximum Output Power 29.72(LTE)+35.74(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |36.05| 2237 | 37.42 23.70 61.12 | 1.03
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM
- LTE Carrier Bandwidth 5.0 MHz - Channel Position T

s Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 09:30:08 PMJul 15, 2024
[Center Freq 1.983750000 GHz | . Avg Type: RMS TRACE[12345 6
PNO: Fast —— 1rig: FreeRun Avg|Hold: 2007200 TVPE|A WA
IFGain:Low Atten: 10 dB DETAAAAAA
Ref Offset40.6 dB Mkr1 1.969 87 GHZ
jodidiv__Ref 39.01 dBm Band Power 22.369 dBm
og ‘
2.0 a1

prffmemm, o
J/ L

o WM \"‘H.L
-51.0
Center 1.98375 GHz Span 130.0 MHz,
Res BW 1.0 VMHz #VBW 3.0 MHz* Sweep 1.040 ms (2600 pts)
IMSG STATUS
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Configuration 20

Maximum Output Power 29.72(LTE)+35.74(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |35.94| 2240 | 37.45 23.70 61.15 | 1.00
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM
- LTE Carrier Bandwidth 5.0 MHz - Channel Position T

s Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 03:59:38 PMJul 16, 2024
[Center Freq 1.981250000 GHz | . Avg Type: RMS TRACE[12345 6
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 200/200 TYPE| A WA
IFGain:Low Atten: 10 dB DETAAAAAA
Ref Offset 40.562 dB Mkr1 1.986 78 GHz
jodidiv__Ref 33.89 dBm Band Power 22.398 dBm
og
89 Al
L
f VT

. AN
| |

-1 (

411 i
-A11
Center 1.98125 GHz Span 120.0 MHz,
Res BW 1.0 VMHz #VBW 3.0 MHz* Sweep 1.120 ms (2400 pts)
IMSG STATUS
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Configuration 21

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Brrsw

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |3564| 2255 | 37.60 23.70 61.30 | 0.85
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position B

T e )

s Keysight Spectrum Analyzer - Swept SA
RL [ RF [soa bc | [ | SENSE:INT]

[ ALIGN

NAUTO |

04:07:14 PMJul 23, 2024

[Center Freq.2.026250000 GHz

PNO: Fast ——  1rig: FreeRun
IFGain:Low Atten: 10 dB

Avg Type: RMS

Avg|Hold: 2001200

TRACE[1 23456
TYPE|A YWAYWAVAS
DETJAAAAAA

Ref Offset 40.56 dB
1L%;lB.rdiv Ref 39.06 dBm

Band Power 22.548 dBm

Mkr1 1.933

341 6 GHz

291

7

9.06

-0.94

-10.9

-20.9

-30.9

Center 2.0263 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 21

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mgresw

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |35.77| 2254 | 37.59 23.70 61.29 | 0.86
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position M

T e )

E Keysight Spectrum Analyzer - Swept SA

RL |

[soa bc |

| SENSE:INT]

[ ALIGN

NAUTO |

04:19:35 PMJul 23, 2024

RF
[Center Freq 2.058750000 GHz

PNO: Fast ——  1rig: FreeRun
IFGain:Low Atten: 10 dB

Avg Type: RMS
Avg|Hold: 200/200

TRACE[1 23456
WA
DETJAAAAAA

E|A

Ref Offset 40.59 dB

Mkr1 1.963 429 0 GHz
Band Power 22.544 dBm

293

10 dBidiv  Ref 39.2% dBm
Log

19.3

925

-0.75

-10.8

-20.8

-30.8

Center 2.0588 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 21

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Treaw
LTE/ Declaire Total
Ante NRModulati LTE / NRCarrier Average Total Power d Total EIRP
nna Bandwidth Power/PSD Ports 1-32 Antenna | EIRP Limit
on PAR (dB) Gain 62.15
dBm/M . dBm/
dBm Hz dBm/MHz dBi MHz dB
64QAM / 5 MHz /20.0
28 QPSK MHz 15 kHz SCS - 35.69 22.46 37.51 23.70 61.21 0.94

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position T

T e )

s Keysight Spectrum Analyzer - Swept SA
RL [ RF [50Q DC |

| SENSE:INT]

ALIGN AUTO |

04:32:07 PMJul 23, 2024

[Center Freq.2.056250000 GHz

Avg Type: RMS

TRACE|1 23456

PO ™ en 1048 Avalfold: 2001200 TorlA AR AR
Ref Offset 40.59 dB Mkr1 1.991 567 2 GHz
E%gsmiv Ref 38.71 dBm Band Power 22.461 dBm
287 <}1
18.7 M
8.71
-1.29
-11.3
-213
-31.3
A
413k M"""/ B e smemiiatll
-613

Center 2.0563 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz

Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 22

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew

LTE/ . Total

LTE/ . Total Declaired
Antenna ’ NRCarrier Average Total EIRP
NRModulation | - ganguidth | PAR | power/PSD Power | Antenna | piop | it
(dB) Ports 1-32 Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz [ dB
5 MHz /20.0
28 64QAM/ MHz 15kHz | - |3582| 2274 | 37.79 23.70 6149 | 0.66
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position T

T e )

E Keysight Spectrum Analyzer - Swept SA

RL |

[soa bc |

| SENSE:INT]

[ ALIGN

NAUTO |

10:34:29 PMJul 23, 2024

RF
[Center Freq 2.088750000 GHz

PNO: Fast ——  1rig: FreeRun

IFGain:Low Atten: 10 dB

Avg Type: RMS

Avg|Hold: 2001200

TRACE[1 23456
TYPE|A YWAYWAVAS
DETJAAAAAA

Ref Offset 40.62 dB

Band Power 22.739 dBm

Mkr1 1.986

516 4 GHz

293

10 dBidiv  Ref 39.29 dBm
Log

19.3

929

071

-10.7

-20.7

-30.7

Center 2.0888 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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FCC Part 24.232 Clauses (a) & (b)

Limit

<1640 W or £+62.15 dBm (antenna height <300m)
<1070 W or £+60.30 dBm (antenna height £500m)
Maximum ERP (Urban) <490 W or £+56.90 dBm (antenna height <1000m)
< 270 W or £+54.31 dBm (antenna height <1500m)
<160 W or £+52.04 dBm (antenna height <2000m)

< 3280 W or £+65.15 dBm (antenna height <300m)
< 2140 W or £+63.30 dBm (antenna height <500m)
Maximum ERP (Non-Urban) <980 W or £+59.91 dBm (antenna height <1000m)
< 540 W or £+57.32 dBm (antenna height <1500m)
< 320 W or <+55.05 dBm (antenna height <2000m)

Document 75961458 Report 01 Issue 3 Page 54 of 114
COMMERCIAL - IN - CONFIDENCE



2.2

2.21

2.2.2

223

224

225

OCCUPIED BANDWIDTH

Specification Reference

FCC CFR 47 Part 24, Clause 24.238 (b)
FCC CFR 47 Part 2, Clause 2.1049

Date of Test and Modification State

04, 05, 08 and 18-July-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.1-23.9°C
Relative Humidity 40.3 - 50.2%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.

4.2 Occupied bandwidth — relative measurement procedure

The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.

Subclause 5.4.3 of ANSI C63.26-2015 is applicable.

4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).

The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
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2.2.6 Test Results

Configuration 1

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna LTE _ LTE Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
28 640QAM 5.0 MHz 4.500 4.880 4.500 4.880 4.480 4.860
28 640QAM 10.0 MHz 8.960 9.680 8.960 9.680 8.960 9.680
28 64QAM 15.0 MHz 13.480 14.520 13.520 14.560 13.480 14.560
28 64QAM 20.0 MHz 17.880 19.020 17.880 19.020 17.880 19.020

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

o Keysight Spectrum Analyzer - Swept SA ==
| sEnsE:nT] | AAUGN PARTIAL | 04:58:13 PMJul 05, 2024
#Avg Type: Voltage
PNO: Wide —+— Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 6 dB

Ref Offset 38.9 dB
1LO <Bidiv_ Ref 33.15 dBm
og

MKR MODE TRC| SCL| U | | -

Document 75961458 Report 01 Issue 3
COMMERCIAL - IN - CONFIDENCE

Page 56 of 114




Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

[ Keysight SpEL‘tmmAna\yzEr Sprl A

RF SENSE:INT| ALIGN PARTIAL |
Center Freq 1. 962500000 GHz ) #Avg Type: Voltage
PNO: Wide —+— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 6 dB

Ref Offset 38.98 dB
Ref 32.68 dBm

Span 20.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| FUNCTION FIJH'"T\DII ADTH FUH"TISH VALUE
1 MEEEEE 1 960 24 GHz 17 971 dBm| |
[(A) 450 MHz[{A 2.471dB ___
1.960 06 GHz 4372dBm| [ |
4.88 MHz|(A] [N - 1= A
R B £

A

IM 5G STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

[ Keysight Spectrum Analyzer - Swept SA
[ RF 500 DC | SENSE:INT| MALIGN PARTIAL |
Center Freq 1.992500000 GHz . #Avg Type: Voltage
PNO: Wide ~—#— Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 6 dB

Ref Offset 39 dB
Ref 33.33 dBm

#VBW 200 kHz #Sweep (#Swp) 1.000 s (1601 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

| Sa0 25 Gz 19977 Bm) - ]
Y AT 4 [ f (A a4BMHz|A) _ o7i4dB[ [ [ |
3 Tt ] 1,990 06 GHz 4926dBm| [ [ ]
4 RN 486MHz[{A)  0341dB] | N
5 [ Y -
6 [
7 [
8 I s
9 [
10 [
11 s N IS SO S -
IMSG STATUS
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Configuration 2

Maximum Output Power 2 x 35.74 dBm

Result (kHz)

Antenna LTE _ LTE Ce_arrier Channel Position B Channel Position M Channel Position T

Modulation | Bandwidth [ Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth [ Bandwidth
28 64QAM 5.0 MHz 9,467.119 | 9,951.851 | 9,473.913 | 9,946.642 | 9,469.568 | 9,933.693
28 64QAM 10.0 MHz 18,832.950 | 19,494.931 | 18,851.219 | 19,496.246 | 18,848.696 | 19,495.842
28 64QAM 15.0 MHz 28,238.115 | 29,138.220 | 28,257.122 | 29,143.585 | 28,228.321 | 29,098.737
28 64QAM 20.0 MHz 37,605.928 | 38,682.387 | 37,648.737 | 38,668.274 | 37,643.080 | 38,656.408

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Keysight Spectrum Analyzer - Occupied BW

[N

RL | RF [s0@ pC |

[ SENSE:INT| ALIGN AUTO

| 04:41:47 PMJul 18,2024

i I
Eenter Freq 1.935000000 GHz |

‘ #IFGain:Low

«p. Trig: FreeRun

Center Freq: 1.935000000 GHz

#Atten: 12 dB

Radio Std: None

Avg|Hold: 200/200

Radio Device: BTS

10 dB/div Ref 26.52 dBm

Log
165

Center 1.935 GHz
Res BW 51 kHz

#VBW 150 kHz

Span 162.5 MHz]
Sweep 77.2 ms|

Occupied Bandwidth

9.4671 MHz
Transmit Freq Error 9.458 kHz
x dB Bandwidth 9.952 MHz

Total Power 33.3dBm
% of OBW Power 99.00 %
x dB -26.00 dB

STATUS
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Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

—
[ES ==

SENSE:INT| [

ALIGN AUTO |

04:49:31 PMJul 18,2024

[ Keysight Spectrum Analyzer - Occupied BW
RL__ | Rm [s0@ pc | [ I
[Center Freq 1.962500000 GH=z |

‘

#|FGain:Low

Center Freq: 1.962500000 GHz
Avg|Hold: 200/200

Trig: Free Run
#Atten: 12dB

Radio Std: None

Radio Device: BTS

10 ¢B/div Ref 26.55 dBm

Log
16.6

655

-3.45

-13.5

Center 1.963 GHz
Res BW 51 kHz

#VBW 150 kHz

Span 162.5 MHz
Sweep 77.2ms

Occupied Bandwidth
9.4739 MHz
256 Hz
9.947 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

33.3 dBm

99.00 %
-26.00 dB

STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

—
[ & s

SENSE:INT| |

ALIGN AUTG |

04:53:26 PMJul 18, 2024

o Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0@ DbC | | [
[Center Freq 1.990000000 GHz |

Center Freq: 1.990000000 GHz
Avg|Hold: 200/200

‘ —p—~ Trig: Free Run

#FGain:Low

#Atten: 12 dB

Radio Std: None

Radio Device: BTS

Ref 26.50 dBm

Center 1.99 GHz
Res BW 51 kHz

#VBW 150 kHz

Span 162.5 MHz]
Sweep 77.2 ms|

Occupied Bandwidth

9.4696 MHz
-3.704 kHz
9.934 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

33.3 dBm

99.00 %
-26.00 dB

STATUS
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Configur

ation 3

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
28 QPSK ZQSMHZ 15kHzZ | 4 480 4.820 4.480 4.840 4.480 4.840
28 QPSK &E'ZOSMC}—ISZ 15 9.280 9.800 9.280 9.840 9.280 9.800
28 QPSK IiazOSMCHSZ 15 14.120 14.920 14.160 14.960 14.080 14.880
28 QPSK ﬁa'zo SMCHSZ 15 18.900 | 19.800 | 18.960 | 19.800 | 18.900 | 19.860

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

B

o] Keyswght Spectrum Analyzer - Swept SA

Lo | & |t

10 dBidiv
Log

Ref Offset 38.94 dB
Ref 39.79 dBm

| SENSE:INT]

[ ANALIGN PARTIAL |

10:42:41 PM Jul 04, 2024

PNO: Fast —+—
IFGain:Low

Trig: Free Run
#Atten: 12 dB

#Avg Type: Voltage

Avg|Hold: 10/10

#VBW 1.0 MHz

MKR MODE TRC

1 IMEEREA

SowE~NONBEWN

SCL]|

FUNCTION

1 930 58 GHz 26. 573 = Y I
(A1 [1]f[(A 18.90 MHz 12768 [ T ]

FUNCTION WIDTH

FUNCTION VALUE
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel
Position M

[ Keysight Spectrum Analyzer - Swept SA ===

R T | RF 50Q DC | SENSE:INT| M ALIGN PARTIAL | 04:29:43 Fm 047024
Center Freq 1.962500000 GHz

#Avg Type: Voltage
PNO: Fast —»— Trig: Free Run Avg|Hold: 10110
IFGain:Low #Atten: 12 dB

Ref Offset 38.98 dB
Ref 39.66 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE

MKR MODE TRC| SCL| X Y
[l N [1]f[ 195302 GHz] 28.010 dBm
(A1 (1] f (A 18.96 MHz[ (A -0.700 dB

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel
Position T

[ Keysight Spectrum Analyzer - Swept SA = |- )
R T | RF 500 DC | SENSE:INT| MALTGN PARTIAL | 10:35:23 PM Jul 04, 2024
Center Freq 1.985000000 GHz . #Avg Type: Voltage TRacE RIS
PNO: Fast —»— Trig: Free Run Avg|Hold: 10/10

IFGain:Low #Atten: 12dB

Ref Offset 39 dB
Ref 39.95 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)|

MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
fl N [ 1] f| 1.975 52 GHz 27.741 dBm |
2 INEERERIT 18.90 MHz[(A 0207g8[ [ """

fl N T1(¢] 1.975 04 GHz 025dBm[ [ T ]
TN A3 [ 1] f [(A] 19.86 MHz[(A 288908 [ ]
I 3
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Configuration 4

Maximum Output

Power 2 x 35.74 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth | Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth [ Bandwidth | Bandwidth | Bandwidth [ Bandwidth
28 QPSK DOMLZ 15| 0,463,600 | 9.892.412 | 9,467.959 | 9,930.648 | 9,463.478 | 9,850.124
10.0 MHz
28 QPSK 15 kHz 19,165.386 | 19,817.828 | 19,183.338 | 19,818.144 | 19,171.480 | 19,817.871
SCS
15.0 MHz
28 QPSK 15 kHz 28,917.327 | 29,804.828 | 28,936.609 | 29,803.804 | 28,922.157 | 29,798.653
SCS
20.0 MHz
28 QPSK 15 kHz 38,648.119 | 39,643.560 | 38,680.462 | 39,700.782 | 38,676.586 | 39,711.342
SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

Keysight Spectrum Analyzer - Occupied BW

=
RL [ RE

[s0Q bC |

| SENSE:NT| i

ALIGN AUTO

[

‘ 08:14:42 PMJul 18, 2024

ICenter Freq 1.9500000

[
00 GHz ‘ Center Freq: 1.850000000 GHz

+». Trig: Free Run

#IFGain:Low #Atten: 14 dB

Radio Std: None

Avg|Hold: 200/200

Radio Device: BTS

10 dB/div Ref 31.70 d

Bm

Log

27

17

170

-8.30

Document 75961458 Repo

——
483
-58.3
Center 1.95 GHz Span 162.5 MHZ
Res BW 200 kHz #VBW 620 kHz Sweep 5.067 ms|
Occupied Bandwidth Total Power 38.2 dBm
38.648 MHz
Transmit Freq Error 7.257 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.64 MHz x dB -26.00 dB
IMSG STATUS
rt 01 Issue 3
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M
Keysight Spectrum Analyzer - Occupied BW.

—
(B =

=
RL [ RF [s0a bC | | [

SENSE:INT| [

ALIGN AUTO |

08:18:22 PMJul 18, 2024

ICenter Freq 1.962500000 GHz |

‘ #|FGain:Low

Center Freq: 1.962500000 GHz
+». Trig: Free Run

#Atten: 14 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dB/div Ref 31.42 dBm

Log
214

114

142

-5.58

Center 1.963 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 162.5 MHZ
Sweep 5.067 ms|

Occupied Bandwidth
38.680 MHz
-21.127 kHz
39.70 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

38.2 dBm

99.00 %
-26.00 dB

STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

Keysight Spectrum Analyzer - Occupied BW

—
[ & ]

[soe bc | [ [

SENSE:INT|

[

ALIGN

AUTO ‘ 08:21:52 PMJul 18, 2024

i RL [ RF
Eenter Freq 1.975000000 GHz |
—-—
‘ #IFGainiLow

Center Freq: 1.975000000 GHz
Avg|Hold: 200/200

Trig: Free Run
#Atten: 12 dB

Radio Std: None

Radio Device: BTS

10 dBidiv Ref 31.68 dBm

Log
217

117

Center 1.975 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 162.5 MHz]
Sweep 5.067 ms

Occupied Bandwidth

38.677 MHz
-38.933 kHz
39.71 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

38.0 dBm

99.00 %
-26.00 dB

STATUS
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Configuration 6

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna LTE Modulation LTE Carrier Bandwidth Occup(i:ehc?nnel Position T
Bandwidth -26 dB Bandwidth
28 64QAM 5.0 MHz 4.500 4.880
28 64QAM 10.0 MHz 8.960 9.680
28 64QAM 15.0 MHz 13.480 14.480
28 64QAM 20.0 MHz 17.880 18.960

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA

== e

[ SENSE:INT| | ANALIGN PARTIAL | 03:37:48 PM Jul 08, 2024

#Avg Type: Voltage
PNO: Wide ~»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 6 dB

Ref Offset 38.98 dB
Ref 33.17 dBm

#VBW 200 kHz

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y
[1]f | 1.985 24 GHz 18428dBm| |
A 450 MHz[(A)  2.146 dB]

e

T

I

214608 [ 00 00000000

1.985 06 GHz 4543dBm[ [ T ]

4.88 MHz[(A 02298 T ]
I O -

Pl
IM sG STATUS

Configuration 7

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna NR Modulation NR Carrier Bandwidth Occup(i::c?nnd Position T
Bandwidth -26 dB Bandwidth
28 QPSK 5.0 MHz 15 kHz SCS 4.480 4.860
28 QPSK 10.0 MHz 15 kHz SCS 9.280 9.840
28 QPSK 15.0 MHz 15 kHz SCS 14.120 14.960
28 QPSK 20.0 MHz 15 kHz SCS 18.960 19.800
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel
Position T

[
[ SENSE:INT] [ ANALIGN PARTIAL | 06:01:32 PM Jul 08, 2024
#Avg Type: Voltage
PNO: Fast —»— Trig: Free Run Avg|Hold: 10110
IFGain:Low #Atten: 12 dB

e Keysight SpectmmAna\yzEr Sprl A

Ref Offset 38.98 dB
Ref 40.11 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
n—

3 TR S Y11 3785 dBm

i [F[Al  1080MHz[(A1  4.299dB 1
6 I ]
7 I ]
8 I ]
9 I ]
10 I ]
11 e O S -

IMSG STATUS
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2.3

BAND EDGE

2.31 Specification Reference
FCC CFR 47 Part 24, Clause 24.238 (b)
FCC CFR 47 Part 2, Clause 2.1051
2.3.2 Date of Test and Modification State
16, 17 and 22-July-2024 - Modification State 0
2.3.3 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
234 Environmental Conditions
Ambient Temperature 21.1-27.4°C
Relative Humidity 43.3 - 50.2%
2.3.5 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.0.
Band Edge measurements were used an Integration Bandwidth of at least 1% of the measured
26dB Bandwidth.
Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.
For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (32) = -28.05 dBm.
The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
2.3.6 Test Results
Configuration 1
Maximum Output Power 38.75 dBm
. LTE Carrier Band Edge (MHz)
Antenna LTE Modulation Bandwidth Channel Position B Channel Position T
28 64QAM 5.0 MHz 1932.5 1992.5
28 64QAM 10.0 MHz 1935.0 1990.0
28 64QAM 15.0 MHz 1937.5 1987.5
28 64QAM 20.0 MHz 1940.0 1985.0
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Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENsE:NT] [ ALIGN AUTO | 05:30:21 PMJul 16, 2024
Center Freq 1.930000000 GHz | ) Avg Type: RMS TRACE[123456
PNO: Wide -»— T1rig: Free Run TYPE| WHARAAARAR
IFGain:Low #Atten: 6 dB DET|ANNNN N
Ref Offset 40.56 dB Mkr1 1.929 975 GHz
19 dBlelv Ref 20.56 dBm Band Power -46.31 dBm
105
o se0 AL A e P e g i o
944 ;
9.4 N
/lj' DL1 -28 05 dBm|
29.4
-39.4 j
-49.4
594 iy L u .me“ ﬁ
W‘f‘mm LTS TR Enid
9.4

Center 1.930000 GHz
Res BW 5.1 kHz

#VBW 16 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

—
o Keysight Spectrum Analyzer - Swept SA =
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTG | 05:39:15 PMJul 16, 2024
Center Freq 1.995000000 GHz | Tria: Free R Avg Type: RMS TReCElI2 345 6
PNO: Wide -+~ 'flg:FreeRun
IFGain:Low #Atten: 6 dB DETJANNNNN

Ref Offset 40.59 dB

10 dBidiv  Ref 20.59 dBm
Log

Mkr1 1.995 026 GHz
Band Power -46.42 dBm

108

ks e Y BT o s

j0.530

-19.4

DL1 -28.05 dBm|

-394

-49.4

o PRRTCL Y

594

R e

Center 1.995000 GHz
Res BW 5.1 kHz

#VBW 16 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Document 75961458 Report 01 Issue 3

Page 67 of 114

COMMERCIAL - IN - CONFIDENCE



Configuration 2

Maximum Output Power 2 x 35.74 dBm

. LTE Carrier Band Edge (MHz)
Antenna LTE Modulation Bandwidth Channel Position B Channel Position T
28 64QAM 5 MHz 1932.5+1937.5 1992.5+1987.5

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position B

—
[
04:42:43 PMJul 18, 2024
TRACE[1 23456
TYPE| Wi
DET|ANNNNN

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e bc | | [ SENSE:INT| [ ALIGN AUTO |
[+

enter Freq 1.930000000 GHz | ) Avg Type: RMS
PNO: Wide -»— T1rig: Free Run
IFGain:Low #Atten: 6 dB

Mkr1 1.929 950 GHz

R Band Power -44.99 dBm

10 dBidiv  Ref 20.55 dBm
Log

0.550 j

945 ,l.
-19.5 /
-29.5 F
-395 /

495 1
59,5 padkiely st o] MWM:V%T

DL1 -28.05 dBm|

695

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Center 1.930000 GHz
Res BW 10 kHz #VBW 30 KHz*

IM 5G STATUS

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position T

—
[ES e

o Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENsE:aNT] [ ALIGN AUTO | 04:54:13 PMJul 18, 2024
Center Freq 1.995000000 GHz i Avg Type: RMS TRACE[12345 §
PNO: Wide -»— 1rig: FreeRun GE N
IFGain:Low #Atten: 10 dB DETIANNNNN
MKkr1 1.995 050 GHz
Ref Offset 40.59 dB
1L%’dBJdiv Ref 34.59 dBm Band Power -44.01 dBm
246
148
RR = e  a
.41
15.4
s LY DLT -20105 dom|
B4 \
-45.4 \
1
o i R = L ST e e e
Center 1.995000 GHz Span 2.000 MHz
Res BW 10 kHz #VBW 30 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
28 QPSK 5.0 MHz 15 kHz SCS 1932.5 1992.5
28 QPSK 10.0 MHz 15 kHz SCS 1935.0 1990.0
28 QPSK 15.0 MHz 15 kHz SCS 1937.5 1987.5
28 QPSK 20.0 MHz 15 kHz SCS 1940.0 1985.0

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B
e Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 07:58:13 PMJul 16, 2024
Center Freq 1.930000000 GHz | . Avg Type: RMS TRACE[12345 6
PNO: Wide -»— T1rig: Free Run TYPE WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 1.929 900 GHz
Ref Offset 40.65 dB
1L%gdB"div Ref 36.55 dBm Band Power -39.12 dBm
266
166
555 /,_ﬁ——--m—___m
3.45
435 1
235 /
Pl DL1 -28.05 dBim
<335 '/
435 1 //
-535
Center 1.930000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

—
(BT

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |

| SENSE:NT]

[ ALIGN AUTO |

08:01:50 PMJul 16, 2024

ICenter Freq 1.995000000 GHz

Avg Type: RMS

TRACE|123456
TYPE|W!

Wi Trig: Free Run APARARARY
IFoamow  #Aten: 10dB DET|A NNNNN
Ref Offset 40.59 dB Mkr1 1.995 100 GHz
19 dBalv Ref 34.59 dBm Band Power -40.54 dBm
245
146
453 -_-\"\\
541
154
= DLT -25.05 dgmfjl
B4 \
454 \ 1
5.4

Center 1.995000 GHz
Res BW 20 kHz

#VBW 62 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 4

Maximum Output Power 2 x 35.74 dBm

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
28 QPSK 20.0 MHz 15 kHz SCS 1940+1960 1985+1965

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B
—
[ Keysight Spectrum Analyzer - Swept SA =N
F RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTG | 08:15:11 PMJul 18, 2024
Center Freq 1.930000000 GHz | . Avg Type: RMS TRACE|12345 6
PNO: Wide -#— Trig: Free Run TYPE|WihAhiadit
IFGain:Low #Atten: 10 dB DET/ANNNNN
Mkr1 1.929 785 GHz
Ref Offset 40.55 dB
1%531‘1“, Ref 34.55 dBm Band Power -39.08 dBm
245
14.6
4.55 /f/r——
545
155 /
65 DLT-28 ﬂSdEjl
355 /
455 Al
L PRI RO T W T S SRR ¥ W
555
[Center 1.930000 GHz Span 2.000 MHz
Res BW 43 kHz #VBW 130 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

—
(B =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT]

ALIGN AUTO

08:22:25 PMJul 18, 2024

PNO: Wide -»— T1rig: Free Run
IFGain:Low #Atten: 10 dB

ICenter Freq 1.995000000 GHz

Avg Type: RMS

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 40.59 dB

10 dBidiv  Ref 34.59 dBm
Log

Mkr1 1.995 215 GHz
Band Power -39.26 dBm

246

146

453 \

541
5.4 N
254 DLT 2505 dBm |
<354 \
454 Al

S UDS . AR N S S ST U
-55.4

Center 1.995000 GHz

Res BW 43 kHz #VBW 130 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 5

Maximum Output Power 30.96(LTE)+ 36.98(NR) dBm

. Band Edge (MHz)
. LTE/NR Carrier — —
Antenna LTE/NR Modulation Bandwidth Channel Position Channel Position

BRFBW TRFBW

5 MHz /20.0 MHz 15

28 64QAM / QPSK 2 SCS

1932.5 +1945.0 1992.5 +1980.0

Antenna 28 — LTE / NR Modulation 64Q0AM / QPSK — LTE / NR Carrier Bandwidth 5 MHz / 20.0
MHz 15 kHz SCS - Channel Position B

o Keysight Spectrum Analyzer - Swept SA == @
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 05:57:02 PMJul 17, 2024
[Center Freq 1.930000000 GHz ] . Avg Type: RMS TRACE[12345 6
PNO: Wide —=— 1rig: FreeRun TYPE| WRAAAA
IFGain:Low #Atten: 10 dB DET/ANNNNN
Ref Offset 40,55 dB Mkr1 1.929 865 GHZ
jodBidiv__Ref 34.55 dBm Band Power -40.05 dBm
og
246
145
456 /f
5.45 '/
155 /

ra L1 26.05 dom|

455 Al

-55.5

Center 1.930000 GHz Span 2.000 MHz
Res BW 27 kHz #VBW 82 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS
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Antenna 28 — LTE / NR Modulation 64QAM / OPSK — LTE / NR Carrier Bandwidth 5 MHz / 20.0
MHz 15 kHz SCS - Channel Position T

e Keysight Spectrum Analyzer - Swept SA \i/\ﬁﬂél_
RL [ RF [soQ bC | [ | SENSE:INT] [ ALIGN AUTO | 06:02:11 PMJul 17, 2024
[Center Freq 1.995000000 GHz ] ) Avg Type: RMS TRCE[12345 6
PNO: Wide -»— Trig: Free Run TVPE| WARRRAAAMAA
IFGain:Low #Atten: 10 dB pET/ANNNNN
Ref Offset 40.59 dB Mkr1 1.995 135 GHz
10¢Bidiv__Ref 34.59 dBm Band Power -39.55 dBm
og
248

-5.41
-15.4 \\
54 LY EREPEN |
35.4 \
45,4 61
\"""’“"'""V"‘NW SRR N S AT WSO N
-55.4
Center 1.995000 GHz Span 2.000 MHz
Res BW 27 kHz #VBW 82 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS
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Configuration 6

Maximum Output Power 38.75 dBm

Antenna LTE Modulation LTE Carrier Bandwidth Band Edge (.MHZ)
Channel Position T

28 64QAM 5.0 MHz 1,987.5

28 64QAM 10.0 MHz 1,985.0

28 64QAM 15.0 MHz 1,982.5

28 64QAM 20.0 MHz 1,980.0

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

—
[ Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 08:46:48 PMul 22, 2024
Center Freq 1.990000000 GHz | ) Avg Type: RMS TRACE[12345 6
PNO: Wide -»— T1rig: Free Run TYPE| WA
IFGain:Low #Atten: 6 dB DET/ANNNNN

Mkr1 1.990 026 GHz|
Ref Offset 4052 dB
E%gBJdiv Reef 2&%2 dBm Band Power -45.76 dBm

105

% 2 o ket i sl s Lo 2

-9.48 \.

N"H‘ DL1-28.05 dBm
-49.5 \

L SETMIV Tt s A S L
-69.5
Center 1.990000 GHz Span 2.000 MHz
Res BW 5.1 kHz #VBW 16 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS
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Configuration 7

Maximum Output Power 38.75 dBm

Antenna NR Modulation NR Carrier Bandwidth Band Edge (.MHZ)
Channel Position T

28 QPSK 5.0 MHz 15 kHz SCS 1,987.5

28 QPSK 10.0 MHz 15 kHz SCS 1,985.0

28 QPSK 15.0 MHz 15 kHz SCS 1,982.5

28 QPSK 20.0 MHz 15 kHz SCS 1,980.0

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

Keysight Spectrum Analyzer - Swept SA

RL | RF [s0e@ bc | | SENSE:INT| [

ALIGN AUTO

| 09:36:39 PMJul 22, 2024

0 |
I%enter Freq 1.990000000 GHz |

Avg Type: RMS TRACE|1 23456
i

Wi Trig: Free Run TYPE|
reamtae ™ sasten: 12 dB DETJANNNNN
Ref Offset 40.52 dB Mkr1 1.990 100 GHz
10 dBidiv__Ref 36.52 dBm Band Power -39.91 dBm
og
®5
165
6.52 = = ""“‘\\
348 \
135 \
235
\\ DL1 -28.05 dBm
335 \\\
435 N 1
535 ; S: Bttt i i AT

Center 1.990000 GHz

Res BW 20 kHz #VBW 62 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

BN =

Document 75961458 Report 01 Issue 3

COMMERCIAL - IN - CONFIDENCE

Page 76 of 114




Configuration 8

Maximum Output Power 30.96(LTE)+ 36.98(NR) dBm

Antenna LTE / NR Modulation

LTE / NR Carrier Bandwidth

Band Edge (MHz)

Channel Position Trrew

28 64QAM / QPSK

5 MHz / 20.0 MHz 15 kHz
SCS

1987.5+1975

Antenna 28 -LTE / NR Modulation 640AM / QPSK — LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T

=S

ALIGN AUTO |

09:44:07 PMJul 22, 2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e bc | | [ SENSE:INT| [
[+

enter Freq 1.990000000 GHz | ]
PNO: Wide +»— T1rig: Free Run
#Atten: 10 dB

IFGain:Low

Avg Type:RMS
TYPE[W

DETJANNNNN

TRACE|1 23456

Ref Offset 40.52 dB

10 dBidiv  Ref 34.52 dBm
Log

Mkr1 1.990 135 GHz
Band Power -39.48 dBm

245

-85 \
<264

BLT -25.05 dom|

-35.5 \

Center 1.990000 GHz

Res BW 27 kHz #VBW 82 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Limit

-28.05 dBm
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2.4

2.41

2.4.2

243

244

245

TRANSMITTER SPURIOUS EMISSIONS

Specification Reference

FCC CFR 47 Part 24, Clause 24.238 (a)
FCC CFR 47 Part 2, Clause 2.1051

Date of Test and Modification State

26, 27 July and 01-August-2024 - Modification State 0Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions
Ambient Temperature 21.1-21.5°C
Relative Humidity 43.3 - 43.8%
Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.1.

Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.

For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (32) = -28.05 dBm.

The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
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24.6 Test Results
Configuration 1

Maximum Output Power 38.75 dBm

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B -

Band 1 - Range 0.009 to 4000 MHz

o Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bC | | | SENSE:NT] [ ALIGN AUTO 08:21:20 PMJul 24, 2024
Center Freq 2.000004500 GHz Trig: Free Run #Avg Type: RMS TRAE[L2345 6
ME Igggi;flﬂ::v - #Attlen: 8dB DETJANNNNN
Mkr1 1.932 7 GHZ
Ref Offset 42.23 dB
g gBidiv__Ref 40.00 dBm 27.51 dBm
300 ’1
200
100
0.00
-10.0
200
DL1 -28 05 dBm|
300
400 e [ U
M‘“’M
-50.0
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IM‘SG STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B -

Band 2 - Range 4000 to 22000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬂ/\@-
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 08:48:38 PMul 26, 2024
Center Freq 13.000000000 GHz | ) #Avg Type: RMS TRACE1[23456
PNO: Fast ~—»— Trig: FreeRun TYPE | WArraant
IFGain:Low #Atten: 6 dB DET/ANNNNN
Mkr1 21.490 0 GHz
Ref Offset 28.14 dB
‘IL(()’gBJdiv Ref 20.00 dBm -47.97 dBm
100
0.00
-0
-200
DL1 -26 05 dBm|
-300
-40.0
’1
-50.0 ~
\l\-"'\'\’\é\/‘ PNt AN AN NN SN bt e, | i
-60.0
-0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE Modulation 640QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M -

Band 1 - Range 0.009 to 4000 MHz

—
[ES =

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |

| SENSE:NT]

ALIGN AUTO ‘ 08:47:10 PMJul 24, 2024

[
ICenter Freq 2.000004500 GHz |
NFE

#Avg Type: RMS TRACE|] 23456

n Trig: Free Run TYPE | WA
IEggi.nfLa:\:v - #Atten: 8 dB DET/ANNNNN
Mkr1 1.961 7 GHz
Ref Offset 42.23 dB
10 dBidiv  Ref 37.70 dBm 27.39 dBm
Log
A
1
277
177
770
230
-123
23
DL1 -26.05 dBm,
-323
M I S
423
523
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 640QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M -

Band 2 - Range 4000 to 22000 MHz

—
[

| sense:anT]

ALIGN AUTO ‘ 08:54:54 PMJul 26,2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc |
C

[
enter Freq 13.000000000 GHz |

IFGain:Low

PNO: Fast —+— 1rig: FreeRun
#Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.490 5 GHz
-47.94 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

.1

o

-60.0

-80.0 \/\/"\'\-W
P S i e e e e e

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T -

Band 1 - Range 0.009 to 4000 MHz

—
[ES =

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO ‘ 08:54:35 PMJul 24, 2024

ICenter Freq 2.000004500 GHz
NFE

#Avg Type: RMS TRACE|] 23456

n Trig: Free Run TYPE | WA
IEggi.nfLa:\:v - #Atten: 8 dB DET/ANNNNN
Mkr1 1.991 8 GHz
Ref Offset 42.23 dB
E%gB!div Ref 39.81 dBm 27.31 dBm
)t
298
188
9.81
019
-10.2
-202
DL1 -26.05 dBm,
-30.2
402 P I et
[T S
-50.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T -

Band 2 - Range 4000 to 22000 MHz

—
[

| sense:anT] [

ALIGN AUTO ‘ 08:59:09 PMJul 26, 2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc |
C

[
enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun

IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.493 0 GHz
-47.83 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

-60.0

-500
WWMMMJ

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 2

Maximum Output Power 2 x 35.74 dBm

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position B -

Band 1 - Range 0.009 to 4000 MHz

—
[

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0@ pC |
[+

[ SENSE:INT|

ALIGN AUTO

02:18:37 PMJul 25, 2024

enter Freq 2.000004500 GHz
NFE

#Avg Type: RMS TRACE|1 23456
A

TYPE[W!

" Trig: Free Run
eantow T #Atten: 14 dB DETJANNNN N
Mkr1 1.959 7 GHz
Ref Offset 42.23 dB
10 dBidiv  Ref 38.01 dBm 26.19 dBm
Log
1
1
280 0
180
8.01
199
120
220
DL1 -25.05 dBm|
-320 in Pt ]
RIS
420
520
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (3000 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position B -

Band 2 - Range 4000 to 26000 MHz

—
[ES =

| SENsE:NT]

ALIGN AUTO [ 03:42:25 PMJul 27, 2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC |

[
enter Freq 13.000000000 GHz

#Avg Type: RMS TRACE[1 23456

TYPE

n Trig: Free Run WAARAARAAAY

IEgSihfLﬂs:v e #Atten: 6 dB DET/ANNNNN

Mkr1 21.502 0 GHz

Ref Offset 29.14 dB

1L%’dBJdiv Ref 20.00 dBm -48.01 dBm
100
0.00
-100
200

DL1 -26.05 dBm,
-30.0
-40.0

1
-50.0 e
f AN AP Ao S e o LT

-B0.0
=700

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5 MHz - Channel Position M -
Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 02:26:00 PMJul 25, 2024
Marker 1 1.970750909114 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NEE PNO: Fast ~—»— Trig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 14 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 1.970 8 GHz
19 gBiclv_Ref 36.60 dBm -34.35 dBm
*
266
166
B.60
3.40
-13.4
234
1 DL1 -28 05 dBm|
a4 Jﬂ e O i
so{or st
434
-53.4
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5 MHz - Channel Position M -
Band 2 - Range 4000 to 26000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 03:49:04 PMJul 27, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE(12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr1 21.499 0 GHz
Ref Offset 28.14 dB
g deidiv_Ref 20.00 dBm -47.95 dBm
100
0.00
-10.0
-20.0
DL1 -28 05 dBm|
-30.0
-40.0
.1
500 N
MMN‘WMM—JJ g1
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position T -

Band 1 - Range 0.009 to 4000

MHz

—
[ES =

| SENSE:NT]

ALIGN AUTO

‘ 02:35:18 PMJul 25, 2024

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |

[
Marker 1 1.907743174897 GHz |
NFE

#Avg Type: RMS

TRACE|123456
TYPE]

n Trig: Free Run WWAAARAARE

hoonion | #Atten: 14 dB DET/ANNNNN

Mkr1 1.907 7 GHz

Ref Offset 42.23 dB

E%gB!div Ref 38.59 dBm -35.35 dBm
286
18.6
859
1.41
14
-21.4

DL1 -28.05 dBm|

314 ju i
U P

-41.4
514

Start 9 kHz Stop 4.000 GHz

Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5 MHz - Channel Position T -

Band 2 - Range 4000 to 26000 MHz

—
[l & ]

| sense:anT]

ALIGN AUTO

‘ 03:56:06 PMJul 27, 2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc |
C

[
enter Freq 13.000000000 GHz |

PNO: Fast —+— 1rig: FreeRun

#Avg Type: RMS

TRACE|] 23456
TYPE| WihrAAAAR-
DETJANNNNN

IFGain:Low #Atten: 6 dB
Mkr1 21.486 0 GHz
Ref Offset 26.14 dB
1 ;!B.ldiv Ref 20.00 dBm -47.97 dBm
10.0
0.00
-100
-200
DL1 -25.05 dBm|
-300
-40.0
’1
-50.0 PRV, W
\/\A’\/\ﬁ/\"'\ B Mo e o Y
-60.0
-7o.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 1 - Range 0.009 to 4000 MHz

—
[
10:16:18 PMJul 25, 2024

TRACE|] 23456
TYPE| WA

[ SENSE:INT| | ALIGN AUTG |

RL | RF [s0@ pC |
#Avg Type: RMS

Marker 1 2.040759502688 GHz
NFE

F Keysight Spectrum Analyzer - Swept SA

N Trig: Free Run
eantow T #Atten: 12dB DETJANNNN N
Mkr1 2.040 8 GHz
Ref Offset 42.23 dB

‘IL%gBJdiv Ref 40.77 dBm -36.43 dBm
08
08
108
o 77
8.23
192

DL1 -28.05 dBm|

292 1

Y R NI R e
92
-49.2

Start 9 kHz Stop 4.000 GHz

Res BW 1.0 MIHz #VBW 3.0 VMIHz* #Sweep 8.000 s (8000 pts)

IMSG STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 2 - Range 4000 to 22000 MHz

—

[ =
05:20:50 PMJul 27, 2024

TRACE[123456

TYPE WA

DET|ANNNNN

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO |
ICenter Freq 13.000000000 GHz | ) #Avg Type: RMS

PNO: Fast ~—»— Trig: FreeRun
#Atten: 6 dB

IFGain:Low

Mkr1 21.498 0 GHz

Ref Offset 29.14 dB -48.01 dBm

10 dBidiv  Ref 20.00 dBm
Log

100

0.00

-10.0

DL1 -28.05 dBm|

00
PP PNV RPN DR R

-600

700

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA (==
RL RF [s0e@ bc | | SENSE:INT| ALIGN AUTO 10:22:26 PMJul 25, 2024
Marker 1 2.047260300663 GHz | ) #Avg Type: RM3S TRACEI1 2345 6
NEE PNO: Fast ~—»— Trig: FreeRun TYPE WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.047 3 GHz
Ref Offset 42.23 dB
19.giciv_Ref 40.79 dBm -36.37 dBm
308
208
108
0.790
-8.21
192
DL1 -28 05 dBm|
-29.2 1
- ]
392
-49.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 2 - Range 4000 to 22000 MHz

Keysight Spectrum Analyzer - Swept SA

E—
=& ]

RL [ [s0a bC |

[ SENSE:INT] [ ALIGN AUTO | 05:26:13 PMJul 27, 2024

0 RF |
Eenter Freq 13.000000000 GHz

‘ #Avg Type: RMS TRACE|1 23456

n Trig: Free Run TYPE|WAARARE

IFainlow | #Aten: 6 dB oer|ANNNN N

Mkr1 21.491 0 GHz

Ref Offset 20.14 dB

19 dBciv Ref 20.00 dBm -47.84 dBm
100
0.00
-10.0
-200

DL1 -26.05 B,
-30.0
-40.0

1
-50.0 i,
WA, AMMMMW\AMaA

-60.0
70.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 10:29:08 PMJul 25, 2024
Marker 1 2.073763553944 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NEE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.073 8 GHz
Ref Offset 42.23 dB
19 gBicly_Ref 43.33 dBm -36.37 dBm
333
233
133
333
-667
-16.7
-26.7 RS
1
Pt ]
BT J R O e |
-46.7
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 2 - Range 4000 to 22000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-
RL [ RF [soe bc | | sense:anT] [ ALIGN AUTO | 05:32:28 PMJul 27, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE(12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET/JANNNNN
Mkr1 21.496 0 GHz
Ref Offset 28.14 dB
10 dBdiv Ref 20.00 dBm -47.89 dBm
100
0.00
-10.0
-200
DL1 -28 05 dBm|
-30.0
-40.0
.1
-50.0 . A
WWMMM;«J oot
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Configuration 4

Maximum Output Power 2 x 35.74 dBm

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL RF 50Q DC | | [ SENSE:INT| ALIGN AUTO 08:46:48 PMJul 25, 2024
Marker 1 2.032258459182 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.032 3 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 41.35 dBm -36.60 dBm
314
214
11.4
135
-8B5
-187
8|7 DL1-28 USdB:mI
' 1
___Wv"‘v
-38.7
F——
-48.7
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 2 - Range 4000 to 26000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s02 bC | | | SENsE:NT] [ ALIGN AUTO | 04:06:34 PMJul 27, 2024
Center Freq 13.000000000 GHz | ) #Avg Type:RMS TRACE[112345 6
PNO: Fast ~—»— Trig: FreeRun TYPE| WA
IFGain:Low #Atten: 6 dB DET|ANNNN N
Mkr1 21.487 0 GHz
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -47.99 dBm
100
0.00
-10.0
200
DL1 -2805 dBim)
300
-40.0
1
50.0 -
fr AN A A AL A e | T
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 08:51:26 PMJul 25, 2024
Marker 1 2.070263124266 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.070 3 GHz
19 gBiclv_Ref 39.70 dBm -36.51 dBm
27
18.7
970
0.30
-10.3
203
DL1 -28 05 dBm|
-30.3 1
J A
-40.3 w1
-50.3
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 2 - Range 4000 to 26000 MHz

—
[l & ]

04:11:25 PMJul 27, 2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO |
C

enter Freq 13.000000000 GHz | ] #Avg Type: RMS
PNO: Fast —+— 1rig: FreeRun
IFGain:Low #Atten: 6 dB

TRACE|] 23456
TYPE| WihrAAAAR-
DETJANNNNN

Mkr1 21.494 5 GHz|
Ref Offset 26.14 dB
g deidiv_Ref 20.00 dBm -47.91 dBm
100
0o
00
200
DL1 -25.05 dBm|
E
-40.0
.1
500 A,
MMM’\—MMMJ e
500
700
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MIHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 4000 MHz

—
[ES =

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 08:56:15 PMJul 25, 2024
Marker 1 2.117268894237 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NEE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.117 3 GHz
19 gBilv_Ref 38.44 dBm -35.13 dBm
284
18.4
8.44
1.56
-1E
218
DL1 -28 05 dBm|
1
-316
__f P
P e sl
516
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 2 - Range 4000 to 26000 MHz

—
[l & ]

[ Keysight Spectrum Analyzer - Swept SA
RL RF [sne bc | | [ sewse:nt] ALIGN AUTO 04:16:23 PMJul 27, 2024
Center Freq 13.000000000 GHz | i #Avg Type:RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET|ANNNNN
Ref Offset 20.14 dB Mkr1 21.485 0 GHz
10 dBidiv__Ref 20.00 dBm -47.95 dBm
og
100
0.00
-10.0
-20.0
DL1 -28 05 dBm|
-an.0
-40.0
’1
-80.0 .Y
POV PRPUN MR A S I o
-60.0
-70.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Configuration 5

Maximum Output Power 30.96(LTE)+ 36.98(NR) dBm

Antenna 28 - LTE / NRModulation 64QAM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 07:53:02 PMul 26, 2024
Marker 1 2.041259564071 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.041 3 GHz
10dBidiy _Ref 37.85 dBm -36.76 dBm
og
279
17.8
7.85
-218
-12.2
-222
DL1 -28 05 dBm|
-3z2.2 1
([ S OT— NS
iz 7 et
-52.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NRModulation 640AM / QPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B - Band 2 - Range 4000 to 26000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s02 bC | | | SENsE:NT] [ ALIGN AUTO | 08:36:49 PMJul 26, 2024
Center Freq 13.000000000 GHz | ) #Avg Type:RMS TRACE[112345 6
PNO: Fast ~—»— Trig: FreeRun TYPE| WA
IFGain:Low #Atten: 6 dB DET|ANNNN N
Mkr1 21.495 0 GHz|
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -47.93 dBm
100
0.00
-10.0
200
DL1 -2805 dBim)
300
-40.0
.1
-50.0 o
MWMM\MMM,,J
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Antenna 28 - LTE / NRModulation 640AM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M - Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES =

F RL [ RE [500 bC | [ SENSE:INT] [ ALIGN AUTO | 07:57:51 PM1ul 26, 2024
Marker 1 2.050760730341 GHz ) #Avg Type: RMS TRAGE[1[234 5 6
NEE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.050 8 GHZ
Ref Offset 42.23 dB
19 gBiclv_Ref 38.80 dBm -36.57 dBm
288
188
8.80
120
-1z
212
DL1 -28 05 dBm|
312 1
J f ___,,,,..MW
412 it
-51.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE / NRModulation 640AM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M - Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[

RL [ RF [soe bc |

| sense:anT]

[ ALIGN AUTO | 08:23:05 PM]ul 26, 2024

i |
I%enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun
IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.496 0 GHz
-47.99 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

-500

-60.0

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE / NRModulation 640AM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T - Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO | 08:14:19 PMJul 26, 2024
Marker 1 2.054761221403 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.054 8 GHz
19 gBiclv_Ref 36.17 dBm -36.44 dBm
262
182
617
383
-138
238
DL1 -26 05 dBm|
1 b
-338
o
e —a———T
438
-538
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NRModulation 640AM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T - Band 2 - Range 4000 to 26000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-
RL RF [sne bc | | [ sewse:nt] ALIGN AUTO 08:17:19 PMJul 26, 2024
Center Freq 13.000000000 GHz | ] #Avg Type: RMS TRACE|1 2345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET/JANNNNN
Mkr1 21.497 0 GHZ
Ref Offset 28.14 dB
19dBiciv__Ref 20.00 dBm -47.96 dBm
100
0.00
-10.0
-200
DL1 -28 05 dBm|
-an.0
-40.0
.1
-80.0
PO PO AU R R R -~
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Configuration 6

Maximum Output Power 38.75 dBm

Antenna 28 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T -

Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| ALIGN AUTO | 07:34:30 PMJul 27, 2024
Marker 1 2.061762080760 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast ~—»— Trig: FreeRun TYPE| Wi
IFGain:Low #Atten: 8 dB DET/ANNNNN
Mkr1 2.061 8 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 38.37 dBm -40.72 dBm
284
18.4
837
-1B3
-1E
216
DL1 -28 05 dBm|
-31E
1 [ g S
(R |
-6 . ,_‘..JJ
516
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T -

Band 2 - Range 4000 to 22000 MHz

—
[ES =

| SENsE:NT]

ALIGN AUTO [ 06:42:23 PMJul 27, 2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC |

[
enter Freq 13.000000000 GHz |

PNO: Fast ~—#—
IFGain:Low

Trig: Free Run
#Atten: 6 dB

#Avg Type: RMS TRACE[1 23456
TYPE

VAR
DET|A NNNNN

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.487 0 GHz
-47.89 dBm

100

0.00

-10.0

DL1 -28.05 dBm|

-50.0

X

-600

-70.0

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 7

Maximum Output Power 38.75 dBm

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | [ SENSE:INT| | ALIGN AUTO | 07:53:39 PMul 27, 2024
Marker 1 2.046760239280 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast ~—»— Trig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.046 8 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 38.28 dBm -36.62 dBm
283
18.3
8.28
-172
-7
217
DL1 -28 05 dBm|
317 1
I
M7 T st
517
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

STATUS

IMSG

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 2 - Range 4000 to 22000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES =

RL [ [s02 bC | | SENsE:NT] [ ALIGN AUTO |

07:06:05 PMJul 27, 2024

0 RF |
Eenter Freq 13.000000000 GHz | #Avg Type: RMS

PNO: Fast ~—#—
IFGain:Low

Trig: Free Run
#Atten: 6 dB

TRACE[1 23456
TYPE|WARRRARAAR
DET|A NNNNN

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.490 0 GHz
-47.95 dBm

100

0.00

-10.0

DL1 -28.05 dBm|

-50.0

’1

-600

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

STATUS

IMSG
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Configuration 8

Maximum Output Power 30.96(LTE)+ 36.98(NR) dBm

Antenna 28 - LTE / NRModulation 64QAM / OPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 07:27:45 PMul 27, 2024
Marker 1 2.059261773847 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.059 3 GHz
10dBidiv _Ref 38.03 dBm -36.54 dBm
og
280
18.0
8.03
-187
-120
=220
DL1 -26 05 dBm|
-320 3‘1—\’-‘” e
42 [
-520
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NRModulation 640AM / QPSK - LTE / NRCarrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T - Band 2 - Range 4000 to 26000 MHz

—
[ES =

| SENsE:NT]

[ ALIGN AUTO | 07:15:33 PMJul 27, 2024

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC | |
Center Freq 13.000000000 GHz |
PNO: Fast ~#—
IFGain:Low

Trig: Free Run
#Atten: 6 dB

#Avg Type: RMS TRACE[1 23456
TYPE

VAR
DET|A NNNNN

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.506 5 GHz
-47.98 dBm

100

0.00

-10.0

DL1 -28.05 dBm|

-50.0

.1

-600

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 9

Maximum Output Power 32.74(LTE)+ 38.75(NR) dBm

Antenna 28 - LTE / NR Modulation 64Q0AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 01:24:14 PMAug 01,2024
Marker 1 2.431307442555 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.431 3 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 42.80 dBm -35.19 dBm
328
1
228
128
280
720
172
-2 Dl 1 2805 dfm
1
372 o
-47.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B- Band 2 - Range 4000 to 26000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s02 bC | | | SENsE:NT] [ ALIGN AUTO | 10:43:44 PMJul 31, 2024
Center Freq 13.000000000 GHz | ) #Avg Type:RMS TRACE[112345 6
PNO: Fast ~—»— Trig: FreeRun TYPE| WHARAAARAR
IFGain:Low #Atten: 6 dB DET|ANNNN N
Mkr1 21.497 5 GHz
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -48.00 dBm
100
0.00
-10.0
200
DL1 -2805 dBim)
300
-40.0
1
-50.0 o,
R A e e S B
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Antenna 28 - LTE / NR Modulation 640AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M- Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ESE =

F RL [ RE [500 bC | [ SENSE:INT] [ ALIGN AUTO | 01:30:39 PMAug 01,2024
Marker 1 2.394802961620 GHz ) #Avg Type: RMS TRAGE[1[234 5 6
NFE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.394 8 GHZ
Ref Offset 42.23 dB
19 gBiclv_Ref 40.87 dBm -35.59 dBm
309
n
208
108
0570
-813
-19.1
DL1 -28 05 dBm|
= ! e
N/ S
-39 |
-49.1
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[l & ]

RL [ RF [soe bc |

| sense:anT]

[ ALIGN AUTO | 10:49:21 PMJul 31, 2024

i |
I%enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun
IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.492 5 GHz
-47.96 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

.1

P

-500

-60.0

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE / NR Modulation 640AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 01:37:07 PMAug 01,2024
Marker 1 2.375800629079 GHz ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 10 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.375 8 GHz
19 gBiclv_Ref 40.33 dBm -37.73 dBm
303
203
103
0.330
-967
197
DL1 -28 05 dBm|
=297
/ 1
. WW
397
I
-497
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 2 - Range 4000 to 26000 MHz

—
[l & ]

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 11:02:42 PMJul 31, 2024
Center Freq 13.000000000 GHz | i #Avg Type:RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET|ANNNNN
Ref Offset 20.14 dB Mkr1 21.501 5 GHz
10 dBidiv__Ref 20.00 dBm -47.89 dBm
og
100
0.00
-10.0
-20.0
DL1 -28 05 dBm|
-30.0
-40.0
.1
500 p—— -
[\ AR AN A e e L]
-60.0
-70.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Configuration 10

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Antenna 28 - LTE / NR Modulation LTE-64QAM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-QPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position B- Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[

RL | RF [s0@ pC |

SENSE:INT| | ALIGN AUTO

| 01:17:53 PMAug 01,2024

i |
Il%larker 12.367799646956 GHz
NFE

PNO: Fast 0 1rig: FreeRun

‘ #Avg Type: RMS

TRACE|] 23456
TYPE| WA

DETJANNNNN

IFGain:Low #Atten: 12 dB
Mkr1 2.367 8 GHz
Ref Offset 42.23 dB

‘IL%gBJdiv Ref 35.67 dBm -35.50 dBm

257
p

187
567
-4.33
-14.3
<243

DL1 -28.05 dBm|

1
343 \, L ‘ P ]
M—————"""

-44.3
-54.3

Start 9 kHz Stop 4.000 GHz

Res BW 1.0 MIHz #VBW 3.0 VMIHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK

Band66+NR-QOPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position B- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

= - s

RL | RF [s0e@ bc |

| SENSE:INT| | ALIGN AUTO

| 12:47:37 PM Aug 01, 2024

0 |
Eenter Freq 13.000000000 GHz

PNO: Fast +»— Trig: FreeRun

‘ #Avg Type: RMS

TRACE|1 23456
TYPE| WWAAAAA

DET|ANNNNN

10 dBldiv
Log

100

0.00

-10.0

-50.0

-60.0

-70.0

IFGain:Low #Atten: 6 dB

Mkr1 21.490 0 GHz

Ref Offset 28.14 dB
Ref 20.00 dBm -47.94 dBm
DL1 -28.05 dBm|

’1
R o WY
" AR A AN A A it o]

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MIHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS

Document 75961458 Report 01 Issue 3
COMMERCIAL - IN - CONFIDENCE

Page 100 of 114



Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK
Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25
+LTE-20M Band66+NR-20M Band66 - Channel Position M- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 01:11:10 PM&ug 01,2024
Marker 1 2.375300567696 GHz | ) #Avg Type: RM3S TRACEI1 2345 6
NEE PNO: Fast (50 Trig: Free Run TYPE| WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.375 3 GHz
Ref Offset 42.23 dB
19.giciv__Ref 38.86 dBm -35.35 dBm
289
189
8.86
114
-1
211
DL1 -28 05 dBm|
311 ‘ a'
J L. """'*-—..._—"f\“’
411 o]
511
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK
Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25
+LTE-20M Band66+NR-20M Band66 - Channel Position M- Band 2 - Range 4000 to 26000

MHz

—
[ Keysight Spectrum Analyzer - Swept SA (==

RL [ RF [s0a bC | | | SENsE:aNT] [ ALIGN AUTO | 12:53:48 PM Aug 01, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE[12345 §
PNO: Fast —+—  Trig: FreeRun TYPE | WAAAAARY

IFGain:Low #Atten: 6 dB DETIANNNNN

Ref Offset 29.14 dB Mkr1 21.499 5 GHZ

1L%’dBJdiv Ref 20.00 dBm -47.99 dBm

100

0.0

-10.0

DL1 -28.05 dBm|

-40.0

-60.0

-B0.0

-70.0

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Antenna 28 - LTE / NR Modulation LTE-64Q0AM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 01:04:36 PM&ug 01,2024
Marker 1 2.415805539692 GHz | ) #Avg Type: RM3S TRACEI1 2345 6
NEE PNO: Fast (50 Trig: Free Run TYPE WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.415 8 GHz
Ref Offset 42.23 dB
19 giciv__Ref 40.60 dBm -35.42 dBm
306
086 M
106
0.600
-840
-19.4
DL1 -28 05 dBm|
-29.4 I 1
P ]
-394 T
-49.4
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE-64QAM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 2 - Range 4000 to 26000 MHz

E—

[ Keysight Spectrum Analyzer - Swept SA o)
RL [ RF [soa bC | | | SENSE:NT] [ ALIGN AUTO | 01:02:05 PM Aug 01, 2024
Center Freq 13.000000000 GHz | . #Avg Type: RMS TRACE[112345 6
PNO: Fast —s— Irig: FreeRun 1;25 e

IFGain:Low #Atten: 6 dB

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.491 5 GHz
-47.93 dBm

100

0.0

-10.0

DL1 -26.05 dBi|

-40.0

500

-B0.0

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 11

Maximum Output Power 32.74(LTE)+ 38.75(NR) dBm

Antenna 28 - LTE / NR Modulation 640AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | [ SENSE:INT| | ALIGN AUTO | 01:45:41 PMAug 01,2024
Marker 1 2.324794368046 GHz ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.324 8 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 43.12 dBm -35.77 dBm
331
231
131
312
-6.88
-16.8
-26.9 DL -28.05.d6)
1
o 4 T
i M—-‘-—M—'—.—_
-48.9
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 2 - Range 4000 to 26000 MHz

—
e Keysight Spectrum Analyzer - Swept SA (==
RL [ RF[509 DC ] [ [ SENSE:INT] [ AUGNAUTO | 12:31:42 PM Aug 01, 2024
Center Freq 13.000000000 GHz | ) #Avg Type:RMS TRACE[112345 6
PNO: Fast ~—»— Trig: FreeRun TYPE|WiArARRAAR
IFGain:Low #Atten: 6 dB DET|ANNNN N
Ref Offset29.14 dB Mkr1 21.508 0 GHZ
1L%’dBJdiv Ref 20.00 dBm -48.00 dBm
100
0.00
00
-20.0
DL1 -2805 dBim)
300
-40.0

500
MWMMMJ

-600

-70.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Configuration 12

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Antenna 28 - LTE / NR Modulation LTE- 640AM Band2 +NR- QPSK Band2 +LTE- QPSK

Band66+NR-QPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band2 +NR-20M Band?2

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

—
[

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0@ pC |

[ SENSE:INT|

[ ALIGN AUTO | 01:51:53 PMAug 01,2024

[
Marker 1 2.467811923490 GHz
NFE

#Avg Type: RMS TR«EE’Tz 3456
TYPE| Wiihr AR

N c— Trig: Free Run
egniow ™ #Atten: 12 dB DET|ANNNN N
Mkr1 2.467 8 GHz
Ref Offset 42.23 dB
‘IL%gBJdiv Ref 41.43 dBm -35.16 dBm
314
214
1.4
143
-8.57
A8
5B DL1 -28.05 dBm|
’ 1
4/ / ’ (U NS i iy
A
I——
-48.6
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MIHz #VBW 3.0 VMIHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE- 640AM Band2 +NR- OPSK Band2 +LTE- QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band2 +NR-20M Band?2

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 2 - Range 4000 to 26000 MHz

= - s

| SENSE:INT|

| ALIGN AUTO | 12:38:32 PM&ug 01,2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc |

[
enter Freq 13.000000000 GHz

PNO: Fast +»— Trig: FreeRun

#Avg Type: RMS TRADE’Tz 3456
TYPE| WA

DET|ANNNNN

10 dBldiv
Log

100

0.00

-10.0

-50.0

-60.0

-70.0

IFGain:Low #Atten: 6 dB

Mkr1 21.495 6 GHZ

Ref Offset 20.14 dB
Ref 20.00 dBm -47.97 dBm
DL1 2805 dBm

.1
i,
T i Y N s e Py A

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Limit 24.238 (a)

Limit -13 dBm - 10 * Log (32) = -28.05 dBm.
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2.5

FREQUENCY STABILITY

251 Specification Reference
FCC CFR 47 Part 24, Clause 24.235
FCC CFR 47 Part 2, Clause 2.1055
2.5.2 Date of Test and Modification State
01-August-2024 - Modification State 0
253 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
254 Environmental Conditions
Ambient Temperature 21.3°C
Relative Humidity 48.8%
255 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 9 and ANSI
C63.26 Clause 5.6
2.5.6 Test Results
Configuration 1
Maximum Output Power 38.75 dBm
Frequency Error (Hz)
Temperature Voltage Channel Position M
-30°C -48.0 V DC 1.62
-20°C -48.0 V DC -2.28
-10°C -48.0 V DC 1.48
0°C -48.0 V DC -0.08
+10°C -48.0 V DC 0.23
+20°C -40.8 V DC 2.17
+20°C -48.0 V DC 0.64
+20°C -55.2 V DC 1.11
+30°C -48.0 V DC 1.74
+40°C -48.0 V DC -1.15
+50°C -48.0 V DC -0.23
Remarks
Port 28 64QAM 5 MHz BW
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Configuration 3

Maximum Output Power 38.75 dBm

Frequency Error (Hz)
Temperature Voltage Channel Position M
330°C -48.0 V DC 0.08
20°C -48.0 V DC -1.68
10°C -48.0 V DC 111
0°C -48.0 V DC 0.28
+10°C -48.0 V DC 0.10
+20°C -40.8 V DC -0.82
+20°C -48.0 V DC 0,91
+20°C -55.2 V DC 0.05
+30°C -48.0 V DC 0.08
+40°C -48.0 V DC 0.12
+50°C -48.0 V DC 1.25
Remarks

Port 28 QPSK 20.0 MHz BW

Limit 24.235

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.
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SECTION 3

TEST EQUIPMENT USED
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3.1

TEST EQUIPMENT USED

List of absolute measuring and other principal items of test equipment.

Calibratio Calibration
Instrument Manufacturer Type No. TE No. n Period Due
(months)
Auxillary Equipment
Computer MacBook Pro Apple BAMS-1002122808 N/A O/P Mon
PSU LP2 x 700W Ericsson BAMS-1017033678 N/A O/P Mon
SFP module N/A O/P Mon
Power supply (for EUT) Keysight g‘ggg’\?f 8OV/42A BAMS-1001643633 N/A O/P Mon
Pre-test/ 32 ports
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZZQHSZ'?”"" Analyzer (2Hz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IlSO?-TECH IDM TE-5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Maximum Peak Output Power and Peak to Average Ratio - Conducted
Atteunator 20dB QlemﬂeX/W einsch | \odel: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB ’;IemﬂeX/W einsch | \odel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZIQHSZ')Q”""' Analyzer (2Hz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IJ_SO(J)__TECH IDM TE-5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Occupied Bandwidth
Atteunator 20dB gemﬂexm einsch | \odel: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB Qle“’ﬂeX’W eiNSch | \odel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZIQHSZ')Q”""' Analyzer (ZHz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components | 20 T IPM | re 5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Band Edge
Atteunator 20dB Aleroflex/Weinseh | Model: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB :Iemﬂe"/ WeInsch | \jodel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
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Calibratio Calibration
Instrument Manufacturer Type No. TE No. n Period
Due
(months)
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-20258
ZZ(QHSZ')Q’”E" Analyzer (2Hz- | i oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components | 20T IPM | re 5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Transmitter Spurious Emissions
Atteunator 20dB gemﬂex,we'”s‘:h Model: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB FleroflexfWeinseh | viodel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZjéHSZ')g”a' Analyzer (ZHz- | o\ sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IJ_SO?-TECH IDM TE-5601 12 23-Feb-2025
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
High Pass Filter
Frequency Stability
i'r?:s'zgpd Spectrum Rohde&Schwarz | FSW 2Hz-13.6GHz | BAMS-1001490625 | 12 22-Apr-2025
Agilent N8738A 80V/42A
System DC Power Supply Technologies 3360W BAMS-1001518021 - -
Climatic Chamber 8 vetsch .- BAMS-1001235891 |- -
Industrietechnik
Digital Multimeter RS PRO RS14 TE6485 12 31-May-2025
Thermo-Hygro-Barometer | RS Pro N/A TE 5931 12 12-Jun-2025

TU — Traceability Unschedule

N/A — Not Applicable

O/P Mon — Output Monitored with Calibrated Equipment
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3.2 MEASUREMENT UNCERTAINTY

For a 95% confidence level, the measurement uncertainties for defined systems are:-

Test Discipline Frequency / Parameter MU l’\jlr?lt
Csionducted Maximum Peak Output Power- Up to 8.4 GHz +1.07 dB
pectrum
Conducted Emissions- HP-VEE Software 9K kHz to 22 GHz +0.89 dB
Frequency Stability - HP-VEE Software 1930 MHz to 1995 MHz +67.9 Hz
5 MHz Bandwidth | +62376.6 Hz
oM +65818.6 | Hz
Occupied Bandwidth - HP-VEE Software or | Up to 20.0 MHz 5 VA
Spectrum Bandwidth 4
p Bandwidth +344115.2 | Hz
20.0 MHz
Bandwidth +190404.5 | Hz
Band Edge & PSD - Spectrum Up to 8.4 GHz +1.05 dB

Measurement Uncertainty Decision Rule

Determination of conformity with the specification limits is based on the results of the
compliance measurement and does not take into account measurement instrumentation
uncertainty as defined in ANSI C63.26:2015 Clause 1.3.

Risk: The uncertainty of measurement about the measured result is negligible with regard to the
final pass/fail decision. The measurement result can be directly compared with the test limit to
determine conformance with the requirement (compare IEC Guide 115). The level of risk to
falsely accept and falsely reject items is further described in ILAC-G8
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3.3 MEASUREMENT SOFTWARE USED

List of measurement software versions used for testing.

Instrument Manufacturer | Type No. TE No. Softv_vare
Version
Spectrum Software Version | TUV SUD SCU004 TE5991 1.11.8
PXA Signal Analyser Keysight N9030A BAMS1001562403 | A.19.05
HP-VEE Software TUV SUD HP_VEE N/A V3.35
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SECTION 5

ACCREDITATION, DISCLAIMERS AND COPYRIGHT
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4.1 ACCREDITATION, DISCLAIMERS AND COPYRIGHT

ED
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3 7/ N ] Accred. no. 10363
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Testing
ISO/IEC 17025

This report relates only to the actual item/items tested.

Our Swedac Accreditation does not cover opinions and interpretations and any expressed are outside the
scope of our Swedac Accreditation.

Results of tests not covered by our Swedac Accreditation Schedule are marked NSA
(Not Swedac Accredited).

This report must not be reproduced, except in its entirety, without the written permission of TUV SUD
Sverige.

© 2024 TUV SUD Sverige

Postal Address: Adelgatan 2, 211 22 Malmd, Sweden
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ANNEX A

MODULE LIST
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Configurations 1-22 (all tests except Frequency Stability)

Product Product No R-State Serial No
AIR 3283 B25 B66 KRD 901 892/2 R1C E23F527361
CT-DU25 LPC102500/1 R3B T01G522534
Software Version: CXP2021151/1 Revision: R21A984
Configurations 1 and 3 (Frequency Stability only)

Product Product No R-State Serial No
AIR 3283 B25 B66 KRD 901 892/2 R1C E23F529480
CT-DU25 LPC102500/1 R3B T01G522088
Software Version: CXP2021151/1 Revision: R21A984

External Cables Connected to the EUT

Port Type Length (m) Specifications
DCin DC power 2*10 m2 Copper cable
Earth Ground 50 mm2 300/500V, -40/90 °C
Data_1 & Data_2 Optical fibre cable 20m Single Mode Duplex
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